Instruction Manual
HYiREREREE

Stz ER.

W AMANICAT CDOHBAEEZREE T, L<BHEAICEY., FE#T Main features
EULLBFEOCESW, IS, [RE2DEHICHTHSEY ¥4t Gearratio /9.625:1:55

CEZIV] IE, RITANICDTHRATLEEL, T—-%— Motor  /EHR—-23—EF890KVE—5—
B COBBAEE., KYICHFETICERBELTIEEL, Hirobo Scorpion 890KV motor

XRBHBRDH. FEE{AREZERT 5P HVET,

B Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read the
"Follow these rules to ensure safety" section before
operating the unit. 215mm
M Keep this instruction manual in a handy, safe place.
X In order to make improvements to this product,
specifications may be altered without prior notice.

| BI5E & Sold separately |
WERE . ANVBETOREY b

—F+SH—H—F SH-Yvqn
W/ 71— UFI LR —/ Sy 71— 6 cell 22.2V-4000mAh 20C 404mm
EHTEEY 1 X (1853mm. &&55mm. £&200mm) ¢ (e
MESC (7>7) 1 UFJLR)~7—6 cell #560ALLEHEE - 7 1075mm

WA 7L —K: 0402-621 SEX1>JL—KL=550 (FRP)
M Radio control device: Programmable transmitter set for model helicopters
3 servos + rudder servo and rudder gyro
M Battery: Lithium polymer battery 6 cell 22.2V-4000 mAh 20C
Mountable size (Width 53 mm, height 55 mm, length 200 mm)
BMESC (amp): Lithium polymer 6 cell 60A or greater recommended HIRO33O uiMmileo ©2012

B Main blade: SE main blade L=550 (FRP) MADE IN JAPAN No.10F68



H R
Table of Contents

I MV ZBEODANLTBIAT SV s 1
AT OFHAEL YA XDITT oo 8
XY PPAMIDEZLE D D e 9

20 RHAZA ceorveeeeeeeie ettt 11

30 T T A M ottt 40

4o A YT T Y A oo 49

5. HHIE/ = 12D T e 54
IR 1) AR s 55

1. Read before assembly ..........cccceeveireniniiineneeeneeeeeene 1
- Screws and MEASUTEMENTS ........c.ceiviereuiiiiercieieeceerecenns 8
- Necessary items not included in this Kit ..........ccccooiiiinnnns 9
2. ASSEMDIY .o 11
3. FLht e 40
4. Maintenance
5. Repair Parts ...

Parts TiSt....cveviiieienieieerecce e

1.8

i

ZIR® DHETICT HFH F L

Read before assembly

M5 1AD BRICREDL DD T
BT AL,

For safety reasons, observe the following
precautions before assembly.

07N, e R—-#HEBHEEFW/EE o) TS
3,

REIBHE NN 72012, RATHIC Z ORRFHAE L &% E T
F A BHA LTSV,

AT LOREHIE, KEORE . RETTER 252 ZHRED )
RIELL, BEIV = VR T =255 TIMT 28 5 £ B VW

f:[/i—g—o

[ RNVETTFIVHE] OERIZOWT
EELOEICFERO [V RV E Y FFIVEE| OEHEZIHL
ES I
2B 00R5EE [WCRBL2FETS KU L o> TIERL KR
RO TREED D D £ 3

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully understood the flight precautions, the unit's
capabilities, and the best way to fly it.

The meaning of symbols and signal words
The meaning of symbols and signal words at the head of cautionary
notes are as explained below. Even comments marked with

A CAUTION | may result in serious harm depending on the

circumstances.

4 N\ - - - N\
ErORER . - i A . Mishandling due to failure to follow
o oMUk E L7z 2, HEREHFOREKL
Aiﬂ: : A WARNING | these instructions may result in severe
== ek =3B TN ¢ AT BEMEAS
FERTRE O SRR R E VD D, injury or death.
ErORER . - eE - . Mishandling due to failure to follow
S o 7oAk AR L7z L 12, IRPUT X > TIEEKRE
1= . by b s these instructions may result in serious
A 3 S [ T A CAUTION - y
\® =% HXFIZAT D W T LS W, y \® FORBIDDEN | Do not attempt under any circumstances.
() - BEOMT, BE, AT F U RACHETAEE LR THEE, (NOTE) : Implies important information regarding this productis

LALSZ B ENCHHEZ RCHA T, BB LT ORHE K UL F-IE 2 #
fEL T O A TLZE v,

2. ML BHN, FHOE - WE & BiEPD {7280, Sy 7 HFE DR
. FE O, RHFEIZOWTRIE LR E T, F—EmOAE -
NEDS o 72551213 BFETTA, BEHE I — FIZGEE O
Zbbv, b AR-HEH - BERBE T, Bt NEZVRD
ETERK S,

assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unitis structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defective parts, have the
store from where you purchased the product stamp your useris card
and send it with the name and description of the part(s) to Hirobois
Sales Department.




EREHRREREORLICOVT

For the safe operation of radio controlled models

WARNING

RATDHETIC Before a flight

®/NE, TIA, &, #&. 0, FEYWSEORYZRITEH» S
HWENTL 723 v,

@ HE. oL &, RUKEMIRITE 20T S,

@ADL VBFITIEIRIT SR RN TS W,

@ K. F, Fhin LDl TRRITESE R WTZE 0,

@ B, B, BEAEOE L TERITEE R VT ZE N,

@ [ U0 BRI ASE < 12V 2 BHIRIT S v T 72

BLRDE AN, FFRAT TIERATE R LW T LS v,
& 1k,
@ AR TIRP O N,
W JEN TV DI, HRDME, Fro T 5K,
@ EYOFE, FOMOBHTIER RBIENSTE RV A,
@ DLEOHR, MAOHM EZHEY 256, O LOFERME R
HoTBD ADLEETRERZIT TR LIHEDTLEE N,

@ FREEICHE S 2 VWEER I LR LRV T S,
@ FHRAIRINTH2H1E, LFFOFBTHE L TL 28w,
@ IR EEHAIIIHH L 2T E S,

5. 3BbAELIIRETIILOTLEE W,

@ L, WIF oA RT VLD, BIZDTHEWT L8,

O ENEIT FETORSIIHDLRA TS,

@ ETREDD, LTHAEEHL TS,

@ SRS B EZIT, LB L TFEEZ LTS,
6. FIAN—RL v FEQTRIZRIL TLEE W,

ZERMERE L TLEE WV,
7. KO EMHE LTLE S0,

B ELZFTEORRRE & ST 2 R L T2 S v,

& THEGOMEFE, ROUEEHOFRL M F v b OREFIRE, &
anDEGE, WAPIKEE, € OMRAT ISR Z RIT T TOREPT IR
TR PR L TS v,

@ BRSO BFEL(EROENI T2 HER L TLZ S v,

@ $HG LT, Z OSSR B, FE O RINES T
(23w, FBHFICRBSA T EWEEIR, BE BITHFES.
FREREIAL IS TR 2472 > TS vy,

@ HENRTIC, LT HIO R THO D A TRV, FREB DG
(AN 7)), 3% - ZEEHAANY 7 ) =g gE ST
SR EBLTLZE W,

8 AIEER I 2 L T <28 v,

@ KFHE, RPeuR—A5 07 IRl TWw S, #MIER L

NDObDEMH L BN TLES v, SR TP DFRE & %580

9. E—¥ — 2 E LT, FMOBIESELHB L TILEE WV,
@ T —%MTHNI, FIMOBMEHELHE L TS,

@ BEWOB X IIREVPAONIGELE—F — %A S HVWTLEE
(Y

LRI . RATH 2 i L T2 8w, 1.

2. BRI EZEE L TL SV, 2.

[SAAN 3.

4B L THEHALLENTLZEE N, 4.

®EZTT, EXARVEFHLTLEZE 5.

& IEET AENIH WA S TAE;RILLTH S 6

@ BTN, KEmICHEES VAT o ERL, ERICERT S T

Vo) EF, 8.

Q@ BELTFIBERTL2ETRE-F -2 S 2WVTZE W, 9.

Clear as much debris from the airfield as possible.

4 Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
the airfield.

Consider the circumstances of the surrounding area.

@ Do not fly in strong winds, rain, or at night.

@ Do not fly in a crowded area.

@ Do not fly near homes, schools, or hospitals.

@ Do not fly near roads, railways, or power lines.

@ Do not fly near another radio controlled unit that uses the same frequency.

This unit must not be operated by:

4 Children.

@ Menstruating or pregnant women.

@ Tired, sick, or inebriated individuals.

@ Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

@ Beginners or individuals operating a borrowed unit should proceed only after
having received safety instructions from someone familiar with the model.

Do not use the unit improperly.

@ Do not perform any remodeling or configuration unsuitable for the unit’s
functions.

@ Make sure to use within the range of the limitations indicated for the unit.

@ Do not use for aerial photography or crop dusting.

Wear appropriate clothing.

@ Wear a long-sleeve top and trousers.

4 Do not wear jewelry or objects that may get easily entangled.

@ Long hair should be bound to shoulder length.

& Wear shoes for solid footing.

@ Wear gloves should it become necessary to touch hot components.

Put away screwdrivers, wrenches, or other tools.

@ Before starting the engine, check that any tools used in the assembly, installation,
or maintenance of the unit have been put away.

Inspect each part.

@ Before starting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functions in order.

& Adjust the positioning of moveable parts and check that all nuts and bolts are
fastened, that there are no damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the remote control
is sufficient.

& The exchange or repair of damaged parts should be performed according to the
instruction manual. In the event that the desired operation is not described in
the manual, ask for repair service at the store from where you purchased the
product, or contact us directly.

¢ Before starting the engine, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that the
transmitter and receiver batteries are properly charged.

Use genuine parts.

@ To reduce the risk of accidents and injuries, do not use parts other than those
shown in this instruction manual or in Hirobo catalogs.

With the motor off, practice how to operate each part.

@ Before starting the motor, practice how to operate each part.

4 Do not start the motor before having acquired sufficient handling skill.

@ Do not start the motor in the event that any abnormalities are noticed in the

movement of the mechanisms.




A E%  WARNING

ARATHIE

While in flight

—_

B RBCEME L VTS,
® FHRAZYD Y RAATZY LI TEMEL VTS,
& FERHIL, BORTVOTRETICTHFSEELTLEZE v,
2. ROLGEE, BFEAAL v F 2o TNy T =2 L TLEZE W,
@ BEOTHEL LU, REROFTELITLR) L&,
& FEmB L UHmE BT 5L &,
@ BIEOTFIE o720 BEELHRERE 2 HEL 2L &,
€ TOMFERATHEINDS & &,
3.BEBEAA YT EANDL L ZIE, RO LITEELTLZ S,
& FRICA, B, BEEYS LWL TSR LTI SBEIL T
AR
O Lo EBEREEREF IR L TS,
@ EEHEOAT Y MVOAT 4 v ZIEN, HAT—DMEIZDH
BHIEERMERLTLZE N,
4. BEEOBNDG S ) £ T OTHFEIRFICFERYE ANLZNTL SN,
S.RATIEWE D EXF—%FoTBELALLZI N,
€ —FEICEREB 0BG, Wik L CRISHOMMEIT, FEHICLD
H A 28 o, BOAEROBFERE LY TTOT, EYHITK
FHAA LHICLTLEZE N,
O BELTVEEEIE, HFVMEKITEDHALVTLZE N,
® ENDODFEIZH - 72MATE L TL S W, HELRITIZIE DA
R ERIZOBRAY T,
6. RATERIZ, = —RA¥—-Faryta—5—3EiRICE->T
BYET, kOO E—F —RAY—Fary ta—5—1(C
LRV E HIZLTLES N,

1.

Do not operate in an awkward posture.

4 Do not operate seated or lying down.

4@ Because slopes are slippery, exercise caution so as to not loose your
footing.

Turn the power off and remove the battery in the following cases.

@ When adjusting the unit’s body or the transmitter.

@ When replacing accessories or parts.

@ When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.

@ Whenever some kind of danger is anticipated.

When turning the power on, observe the following cautions.

@ Check that there are no people, animals, or obstructions in the surrounding
area.

4 Hold the unit securely.

@ Check that the transmitter’s throttle stick is at the lowest position.

4. To reduce the risk of injury, do not insert hands or objects in rotating parts.

Enjoy the flight while observing safety rules and manners.

@ Fatigue brought upon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.

€ When operating, do not get too close to the unit.

# Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.

The motor and speed controller become extremely hot immediately after flight.

To avoid burns, do not touch them.

MITRIE

After a flight

LEBERCOERE LTS,
@ T CEKTOIEBREAT RV, ATV OWDBARBEENH LTS
B LTS,
@, LT, KEFZT IR ER o TLZ S v,
@ ERERETAHEIIIN Y T =2 RO L TL 2280,
@ EHREHOHUL, FIEIHE S TS,
2. EHLALREL TS,
Q@ IR LIGITT, ROFORIPLVE ZAHIHEE L TLZE Y,
3.6IE, BE EITOWGENE., F3EERE T TBH LA LE
AN
@ BHEOHFERD R WHFREA TEZF> T WhHIMEHE T 5 &,
T MREERE L WIS T, EFMPEROBEE E 2D
Ee
@B, FEErTLELEIEF, Ny T —FEHLTLZE N,
@ B, WEETSS B, BHLTHALEE L TR,
COA, Wi, FREOMIEIHMmELTHEH L T3 w,
@ RIEK OREEROM LRSS L, RROUREE B TE %L
BAGEDRHY EFTOTITRbRENVTLZE N,
& REECHIERF L, BIRREEREA o, BEE Losh &
B L TL 28w,

1.

Conduct a thorough inspection.

& Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.

@ Wipe away any oil, dirt, or water.

@ If storing for an extended period of time, remove the battery.

@ Lubricate or replace parts according to the instruction manual.

Store the unit properly.

4 Store in a dry place out of the reach of children.

Inquire about repairs at the store from where you purchased the product or

at the engineering services section of Hirobo’s Sales Department.

4 Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.

@ Remove the battery before performing any repairs or adjustments.

@ Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.

@ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.

4@ When storing or transporting the unit, secure it firmly so as to prevent
damage or injury.




EARBERANY 2T 2 —2RE2(C
BRIV EHIC

For safe handling of the radio controlled helicopter

Folo, HERIRMEET X U CHOBoFEBEFE R RRF LA, ~N)aT
T — DO, EHIRIGRRBIEBFBHIEZ - TLZE W,

In addition to the standard precautions previously mentioned regarding radio
controlled models, please observe also the following precautionary items which
are specific to helicopters.

A Z%  WARNING

EROY . RATHNCIIR L WEDFB T 5w E 3, B
HERICONY 2T & = Z/NRICFRIRITSIE L Z EDTE F 325,
LBERIZEFEREMOEDLYIDH) THA, T—. ARHELZ LI
REOPNIE, RIIPRHIBICOADY . S RAERKES5 2T,
FRATH OFIITIEME D EEE R ENBLHEFDH Y TTOT, L7
TV RBEISIMA L TL 728 v, GEL IR E BEVWRDIZZ -
7eWEENBRAE 20,

FRAT ORI RF AFEE LWL, T mfE LT 28w, RATH
12, U—% —7L— FTHEi % 727202 a, M EEF VLS T
b, BEBICHI R BHERLW D ADPELTWLE I EDRHY T, 20
FETRITL TR L, U= —DREINKE LAY, H52600E 7
FBOERAELE L TWAH—F —DONE»PL T T4 PATROHE L7720,
O—% =37 L= FhUF =PIz 3§25 KFKIED £9,
BLTOED LWIREDZ A L7253 CICEisii s LT 8w,
BRI FREERSZ A L T2 8w,

For real aircraft, strict pre-flight inspections are mandatory. The radio
controlled helicopter when in flight is essentially no different from a real aircraft
even though it is small and can be flown easily. It may be a great nuisance to
others and, should it strike a person or vehicle, may cause severe injury or
damage. The operator of a radio controlled unit may be held liable for accidents
occurring during flight. For this reason, inquire at the store of purchase about
special insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of any
abnormality. If the rotor blades should strike the ground during flight, there
may be tiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may increase in size
and cause severe accidents such as the weight flying off from the rotor’s
interior or the rotor itself, which spins at a speed of 2600 rpm, may fly off from
the blade holder.

If in doubt about the condition of any part, replace it immediately using only

genuine parts.

774 FETDBERR

Pre-flight inspection

1 MLEBEOHIE, FETEL 2 ORERPEMEEL 2T TL 72
S, MFERIERICERTT,

2. BEROF v MBI M@ DA, BLEN R VPRER L TL 728,

3. —0ay FRT I v AT —IIH Y R0 5 ANV DR
LTS,

4, BE=F —=RFVYDORN MW LEARDP L WPHER L TL S W,

5. 80— % —7L— FIZBERBAN VR, 7L — FhLy -k
ABITHERR L TL 280,

6. =% —7L—FO7IA MILEICHEEINTVE2HERLT
{7EE W,

7. RER, ZEERON Y T —FEETOPHERL TSN,

8. IR PHBEZRER L TL 280,

9. BTOYF — KD AL — XITEET 2 2MERR L TL 728\, BRENE
L) BEEIRRARRDOREEE 20| 720uANAERTY,

10. Vv A BIFIEL SEBIT 2 278 L T 728w, FRICHIEBIREE 12
BOTREEF MR L TL 280,

1. 7= VO — % —DREN)V bDOF v a VIZELPHERL TR
S\,

12. BARSEOFEHEMOMMEMHER L TS,

1. Beginners should have safety and technical guidance from an experienced
individual. Teaching yourself is extremely dangerous.
Check that there are no missing or loose nuts or bolts.
Check that there is no rattle or loosening in the linkage rods or adjusters.

Check that there are no loose bolts in the motor or gear.

A

Carefully check that the rotor blades are not damaged or cracked, especially
in the vicinity of the blade holder.
Check that the rotor blade weight is safely fastened.

N oo

Check that the batteries for the transmitter and receiver are sufficiently

charged.

8. Check the reach of the radio waves.
Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

10. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.

11. Check the tension of the tail rotor belt drive.

12. Check that each part of the unit’s body is sufficiently lubricated.




A E%  WARNING

771 hhORELFERT

In-flight safety check

L RATT 5 L ZIBFEBICE2 DR, BEATINE) DOV %R
WTERR L T 728w,
2. FBCE CABBOMHEN W W L 2R L T, REKDO A

Oy NVATF Ay 7 E2RAT—=ZL T, AEHR-ZEHROIEE
AL v FH ANTLIZE N,

3. BBEAALA v F e ANSL L EF, LT U—F—~Av FELonDhL
FHRL 2 VWL ICTFTHEZTL S Wn,

4. FATHIE, E—F —RUAE—Fay bO—F —HABEEICRD
FTOT, KIFITEBELTLZ S,

5. RATZRIIL®O BN a7y — D@, HEEE LD 15mbl EiEn
THEHICAT e o TL 28w, 72, BRI +oEEL, R
TTHMNIABD ARG, BEEY D e VAR L TL 728w,

6. BARKDFEN LN BERIC, T v ¥ v 7 (&0 — 5 —OHR)H
BrfTho TSV, NI v F Y 7V 2HERTHHATL., B
225 5mPANIZIE D R W T L 7280,

7. FATHICEFE 2 IREI, REAE0HE LGS, 3 CICERES
Ny TV =DaAr7 ¥ —%FCTREEZERZL TLZE W,

8. ML AT M B, FRPEROFE N L) T 0T,
W= RexF—%FN), BEICETE D> TBELAL S,

. Check that there are no objects in the surrounding area that may get
entangled or struck by the unit during flight.

. Check that there are no other operators in the surrounding area using the
same frequency, set the transmitter’s throttle stick at the lowest position,
and then turn on first the transmitter and then the receiver.

. When turning the power on, make sure to hold the rotor head firmly by
hand to prevent it from rotating.

. Because the motor and speed controller become hot during flight,
exercise caution to prevent burns.

. When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area
and check that there are no other people or dangerous obstacles.

. Just before take off, adjust the tracking (each rotor’s track). Even when
checking the tracking, do not get nearer than 5 meters from the unit.

. In the event that abnormal noises or vibrations should occur during the
flight, land the unit immediately, remove the battery connector, and
check the cause of the problem.

. Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the
unit safely and responsibly.

771 MEDRELRIR

After-flight safety inspection

1 RATD WD 5725, TIULKEHOLEMEIT>TLES v, 2TD
W 5 RPRWE D HIUL, LTHIBEL TS v, ZHICERHE
WHIIE, KL TSV,

2. MENEE 2 ENWITIRE - TL &0,

3. BEHOIERIT S A VA, Ny T U —FZRW LT RN,

. Immediately inspect each part after every flight. Be sure to replace or

retighten missing or loose screws and replace any damaged parts.

2. Wipe away any oil or dirt.

3. If the unit will not be used for a long period of time, remove the battery.

REH

Storage area

1. EEEEDH 72 53550, SRS BN ICHE L 2w T
B,
VP HRE LD I WHEBTREL TS,

2. Ny F)—DaARTF—%AE—Farba—5—|1l8BW/IETEE
NN AT —ERELRNT LS v,

. Do not store in an area exposed to direct sunlight or where temperatures
may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.
. Do not store the unit with the battery connector connected to the speed

controller.




BHBEEOR2ICOVT

For the safe operation of electric models

A\ =5  WARNING

CERAOFTIC

Before using the unit

Oukfatt, whi, /vy 71—, HEH
JELETAHITHE LW T LS,
Ebo TR S, BlbE 20720, ANERESZIIZVAR
DT BE TFHREFEWEILAHELZITDREESH ) 3,

O R THE LI LSO 5. SiERITH RV TS,

T, T, BREFOMEER I ) KEDFERIZE Y $9,

O %G, Ny T —. TLEHW, BEERKD LD BHIICREL 2V
TLZE W,

DL RIGPNIRE T 5 LB, IO I ) kFER

TFHDORERE L) £,

CA0CU R 2B VWET A, -I0CUTILRDENEZ S,
CEEBRA DB E S,

SRS R, B osnk s,

KRR BRI A,

O hD &5 BHBFITIRIAT SR LT L&,

L. KA D & 5 s
Bty - BEAK AT DN TV E T A, FEBHNEBICHR KT AD &
PREMELTHRELAYD., MEORRKICZD 9,

2. DT Va3 U RATH O { Bkm FREELLIA) R B - B E % D
FECEBEDREBREIZEIVEE LY, JT— 70 Rk
WCEDVBRE LA, BEICL 57 ARWHEOERICR ) F5,

O LEMEOMAKZ FRFICRAT S 2 VT L Z 8w, BIEIREL
THRELEI,

MEFTTRAMFM,PCM 7R 7% &)755% - TWT b FIEEDSH U4
FRELET,

O i, MHEZICIHRECERINTVEE—F —, Yot £,
AE—=FIr FE—=F—2FfN TS0,
BRI STV A oYy FLET,

kS % IR T T

® Never leave equipment such as the transmitter, dry battery, battery, charger
or flying unit in a location that can be accessed by the inquisitive hands of
infants or children.
They can accidentally activate operation, or put the battery or small parts in
their mouth; any of such actions could result in injury or damage caused by
chemical substance.
® Never disassemble or attempt to modify anything other that what is
specified by this manual.
Doing so could cause electric shock, an injury, equipment breakdown or a
subsequent fire.
® Never store the transmitter, battery, charger, or flying unit in the following
places. Storing such equipment in these places could cause shape distortion,
breakdown and
subsequent injury or fire as a direct result of equipment breakdown.
- Hot places that exceed 40 °C or cold places that fall below -10 °C
- Places exposed to direct sunlight
+ Places with high humidity, vibration, or lots of dust
- Places with moisture or steam or where exposed to a source of heat
® Never fly this product in the following places.
1. Places where there is moisture
This product does not have any protection against grit or water. If grit
(sand dirt, etc.) or water were to penetrate the inner part of the unit, it
would cause faulty operation, a crash or breakdown.
2. Close to other flying fields for radio controlled aircraft (3 km radius) or
close to high voltage lines or communications installations
This will cause a crash due to signal interference, if a crash occurs due to
breakdown of the flying unit or transmitter, the collision could cause an
injury or some kind of property damage.
®Always refrain from flying units that use the same radio frequency at the
same time. The radio signal interference will cause a crash.
* The radio signal interference will still happen when the radio frequency is
the same even if a different modulation type is used (AM, FM, PCM etc).
® Always refrain from touching parts that are installed in the flying unit,
namely the motor, pinion gears and speed controller during use or directly
after use.
These parts heat up to high temperatures and can cause burns.

A EZ= CAUTION

O RMEL 72T (B ARy MaE DI TIRIUTE RN TSN,

O 5L 7D EL 720 LTS, D 20T

O HHEE T2 E DI TSV, b r HFOBN A BHIET
fE TR 720 | AR BL LA ARTRIZEE 57 A3 THAEL WL T 2580,
T —DEEICFEFLEE CEBEIN T > TRIELEL L,

@ EEHD ST FHILTHEIRL B D A0 F ZOFF 12U TLEE W,
B ALY TONDOEE i+ R RAT A /B L DRI O A
LRABNHBIET

O EEH SR B LN LLF RO ERDBYVET DT /NS BT HIIEHAS
A SR TR,

O R R T T O TEMHRTE T YISV EN RN BT,
PEBEMERE D 7200 . C ORI G A LR A BV a0,

O a7 BB L7 iE M LT 8w,

@ AR EOLEEDS NSO BERIROL D, S8 TTELO
AL COABETBYET O TN BT AT AN AL
OINTHMEBL TS T — BT IRAAAL S 41372755
RS L TSV T2 B S AS Ao TO 7B F OB A4
IZHETTLZ W,

Q FaSh Ok AL TR T 5 BT 2B A HIET .

®Never fly in a place cluttered with obstacles (near buildings, people, pets,
etc.).

Never disassemble or attempt to modify the product. It will cause a
breakdown.

Never put hands or face close to rotating parts. Doing so creates the risk of
unexpected injury.

To avoid such risk, never operate this product while sitting on the floor or
on a chair. Operate this product in a posture that allows you to quickly get
out of the way if necessary.

@ Always switch off both the flying unit and transmitter when leaving the
transmitter unattended.

If the power switch is left on, it is possible that unintended stick operation
causes accidents.

® Never allow young children to use this product due to the risk of accidents
or injuries caused by contact with rotating parts, short circuits, or electric
shocks, etc.

(1) Always use this product in a way that is proper and safe to maintain its
performance. To do this you must read this instruction manual thoroughly.
This product is a precision machine that can easily be broken if dropped or
used incorrectly.

Never use parts that are damaged or have altered shape in this product to
ensure safe practice.

@ Always pay attention to the fact that much functionality is required of this
product's parts andparts include small items, sharp items and items made
from metal. Prevent any possibility of a small child putting these parts in
their mouth or getting injured by these parts. If a child swallows a part, seek
urgent medical advice. Always discard the packaging of the parts in a place
out of reach of children.

®The cost, specifications and dimensions of products can change without
prior notification.




COBRAEDRS

How to use this instruction manual

1.

2. WY THHIC, RO -

MM RTOFE

MV DHNCHEEEZ R CRAT, BB X 2oMiE R UCHL. FIHE
HELTHOMITIC Ao TLZE W, ELWH.ZIThRwE,
AROWREFETE R 2D1ED D) TH L, RE/GKRTY,

NE % B 728\, 28y 7 FE
DEIE, RO, KEFIZOWTEIEUrRE T, I
DA - REFDHo72EIIE, BFETTH, BEHEL— I
WoefE DIz & 5\, e R—#kiatt - EEAT LT, Mok
ENEZHELO F TR 728 v,

O <ok )Dv— 27D 5HHEIIE, K= 4 M(ERYav rH)E

FHL T8,

@ FHHEBOLEMEBEIZIL T, MIEOHET = v 7 247> TL 2

Pre-assembly precautions

. Before assembly, read the instruction manual thoroughly and familiarize

yourself with the unit’s structure and assembly procedures. Failure to
assemble the unit properly may not only result in impaired performance
but may also increase the risk of danger.

. Before assembly, check the quantity of parts and their descriptions. After

the packaging has been opened, parts cannot be exchanged or returned. In
the event of any missing or defective parts, have the store from where you
purchased the product stamp your user’s card and send it with the name
and description of the part(s) to Hirobo’s Sales Department.

Apply Hobby Tight (thread locking agent) at each location indicated with
.

In the instruction manual, refer to the column on the left-hand side to check

Sy, the type and quantity of small parts.
- ~ ~ o
13 | | B=2A~Y K&/T+ 52277 NERIRT v 2 2T L — MEROEMY
Rotor head, wash-out and swash plate installation

/© S Y )

MX18CS .............................. 1 M2X12CS ‘

@ EX 957 — VH=6.5

M3F ATty b 1 VAN

M3 nylon nut /%\ A

2

@ Dm M2X8CS . EX g5 — L £ft

M3X14I0TS oo 1 \ EX @5 ball with stand

M3X14 countersunk TS EX 658 — Vit EX ¢5 — L H=6.5

@ @m EX 95 ball with stand EX ¢5 ball H=6.5

M2X8CS ....ovviiiiiiiiie 5 ‘%

M2X12CS ooovvrrrrrsssssssssen 2 32

Cﬂ] M2X8CS

EX g5 R —Viaff e, 5

EX ¢5 ball with stand .

EX 95K — V&R

E:G] EX ¢5 ball with stand

EX g3 =65 2 ATy Y2 T L= b Assy TH#H
\_ #> ball H=6. ) Swash plate assembly Factory-assembled
pERERO&ET. FTR. ERR
Part name, full-scale illustration, and quantity.

A zs A\ WARNING

I3

ARFBOYE, X, BEHUSNOERZBRICOVT, +8ET7A %
ToTVWERADT, BHREEDOTREMGHET, TOHE. —
YOBEFEEZEVDPRETOTITHSESL,

Due to a lack of proper testing, please acknowledge that Hirobo
will not take responsibility for accidents resulting from
remodeling the unit or from the replacement of parts with those
not manufactured by Hirobo.




FPDEEEHIADRA

How to read part types and sizes

REE ORI L T BRLT I,

ROMFIZ o TWET,

@ HfIZI)A—FLTT, BT, WHTESALICFREATY
LEAIZIY) A —PMLVTT,

The symbols shown in this instruction manual are shown as below:
® The unit of measurement is the millimeter. The lengths, etc. shown
in the following are indicated in millimeters.

FANEEE X Tty bRT7Ua— o5K— I
Pan-head screw @ Set screw 25 ball
Sl o)
= 12mm = 1 4mm
= -l—l-— 5mm
M3X12PH A M3X4SS 5 ball
FryTRIY) 21— BftEX X&) 3mm
Cap screw @ Shoulder screw Bushing
& S,
= 8mm - -5mm 7mm
=5 _ 1 n =~
M3XBCS e M2X4. 51+ - $5 —3X6XT
3mm M2Xxa.5 Collar 3X6X7 6mm
shoulder screw
2y ELTEZX1RE vk EV>Y
Tapping screw 1 — Nut 3mm E-ring 6mm
10mm @5.5mm @(
M3 F v b @6 E Y
M3X10TS-1 3mm M3 nut 26 e-ring
2y BT EX2ME DAk = b ho— 5mm
Tapping screw 2 (2 Nylon nut 3mm Collar
= F
% 8”:”‘ IS.Smm
NVAN) M3Ff1O>F v b 715 —5X8X5.5 sl
M3X8TS-2 3mm Grooved M3 nylon nut Collar 5X8X5.5 8mm
mex A AR AR & XZAMRTYLT
Countersunk screw @ Flat washer _:E'ﬂrp_ Thrust bearing
=]
b=
g 12mm =1:1mm
M3X12[M E X N, l —=
M3X12 FW 3X9X1T 9mm Brg. 96X@12X4.5H
countersunk screw 3mm
NN 4mm
mxyer7eX RPYLy B /AN
Countersunk tapping Bearing I4mm Button bolt
screw @
= | L—l 8mm 8mm
§ 10mm 4mm
M3X10MTS-1 ¥ l Br
g. 04Xo8X4ZZ Ca e 3
M3X10 Brg. 04X08X2.5F ZZ _f25mm | M3X8AXZ AL b mm
countersunk TS-1 3mm M3X8 button bolt
k— 8smm
Yoy TR, HMICAVEYDRAEL LODITLEATY, LHZ
BHECHED D ) T4, BEIHECHESNLETLOIATL S Correct O T

SV, 272, LOTEDL LAV EDPLRL R ETOT, LR T
LETLOBWVWTLZE W,
Tapping screws cut threads in the holes of the parts. When screws are difficult to
tighten, fasten the screw until the part is properly set. However, do not over-tighten
the screw to the point of stripping the threads or warping the part.

Wrong X

LodE
Over-tightened.

XIUDEDLBEV
Stripped threads.




774893 EHICFy MUSHIRELESHD

(B15%)

Items necessary for flying this model not
included in this kit (Sold separately)

VA E L2023, DTo0nETY, (HI5E)

The following items are necessary in order to use the unit. (sold separately)

TEMR
¥BOAMEE (Bi4Rf1E) * The prices in parentheses are the prices excluding consumption tax. Accessories
JOK+ty b By FH—K LL>F
Radio set Pitch servo L Wrench
15202530

E(EHE
Transmitter

214y F

BEMA/ S 7 —

Battery for receiver

Jrha=-7r7
Control amplifier

ILAN—Z—H%—FK
Elevator servo
Ior$—K
Aileron servo

Yv4AA
Gyro

44—t —K
Rudder servo

£z

Ny7l)—
Battery

XNy T—ICEbE
RERPDERTT,

% Prepare a charger
that is appropriate
for the batteries used.

YFry LK< —13y7!)— 6 cell 22.2V-4000mAh 20C
FEEATBEY 1 X (1853mm. & &55mm. £&200mm)
Lithium polymer battery 6 cell 22.2V-4000 mAh 20C

ESC(7>7)
ESC (amp)

Lithium polymer 6 cell 60A or greater

tE

Charger

Mountable size (Width 53 mm, height 55 mm, length 200 mm) recommended

XL LTL—F EyFr—v RE(LEE
Main blade Pitch gauge Regulated

power supply
D
@
0402-621 ¥7,875 (7,500)
(FRP)

SEX A > 7L — KL=550

SE main blade L=550 (FRP)

2513-040 ¥2,940 (2,800)

MM ICHBELTH

¥ FLAMME (Bi#kffi#&) * The prices in parentheses are the prices excluding consumption tax.

+ RS R— K N
Large and small
Phillips screwdrivers

Tools necessary for assembly
STUANRCTF =y /N— Hys—F47
Long-nose pliers | Nipper Cutter knife

+FLF
Cross wrench

2513-044 ¥315 (300)

= N A
Pin driver
01.2,91.8, 2.0

BRI R

Instant adhesive

KT (BH7E) 2515-146
For woodworking

(low viscosity) 2515-146
¥1,575 J1 ,500)

AT (R 2515-147
For woodworking

(medium viscosity) 2515-147
¥1,575 (1,500)

TELMEA (K1) 2515-148
For impact/heat resistance

(low viscosity) 2515-148

¥1,575 (1,500)

&M (1) 2515-149
For impact/heat resistance
(medium viscosity) 2515-149
¥1575 (1,500)

xRy A
Thread locking agent

Ay KT RN F
Rod-end (ball link) pliers

2513-041 ¥3,675 (3,500)

2513-042 ¥840 (800)

AVES
Scissors

~

2513-045 ¥840 (800)
(Hh@E/Curve)

2513-046 ¥630 (600)
(2 =/Mini)

IRxIEEE
Epoxy adhesive

242 (Hi4E) 2515-150

242 (medium strength) 2515-150
¥945 (900)

262 ( =& 2515-151

262 (high strength) 2515-151
¥945 (900)

RE—F A
Hobby oil

gl

2515-003 ¥315 (300)

RALLF
Allen hex socket driver

1.5mm 2513-054 ¥945 (900)
2mm  2513-055 ¥945 (900)
2.5mm 2513-056 ¥945 (900)
3mm  2513-057 ¥945 (900)




b5 EEFILEIRAE

Useful tools

¥ BOAMEIE (Fi4RfEHE) * The prices in parentheses are the prices excluding consumption tax.

TL—RFHR-
Blade support

2513-039 ¥525 (500)

Oy RIXKRIA/8— Oy RI>KFRrYw— NyF)—=Fryh—
Rod end trimmer Battery checker

Rod-end (ball link) driver

2513-075 ¥1,260 (1,200) 2410-003 ¥3,465 (3,300)

2513-024 ¥630 (600)

Below items are not available for export.

a-k 8% i W%
Code Name IR E Remarks
Unit price in yen
0515019 | RCT T A& — 945 BhOBREEOPHULF—EILTEB Ty IRAN T ) —F—
R/C Glaster (900) A cleaner that includes wax that lets you wash off the dirt and polish all at once
2515-120 | RCTWIA—NZTL— 1,260 TA-I Y ABRUY ) ICBAICHERERE T (BRATRR)
R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not fit for drinking.)

BERDRKFR

Names of each component

Main blade

Main rotor head

Frvr

ALY TVL—F

A =% —~v K

T—NV7L—F
Tail blade

AZEIAF =T L —F
Stabilizer blade
T=IT =L

@ Tail boom /®//®>

BT
Vertical tail fin (stabilizer)

KR

Horizontal tail fin (stabilizer)

T=IVT—LTL—A
Tail boom brace

10




2. #H3[¥F Assembly

1 ILAN—&Z—L/N— - T)bO> L/N—OHIL
Elevator, aileron lever assembly X2fEME AL TET,
Two must be assembled.
4 @ N
M2X8PH .....ooorveererecer 5 I)VH Y LN— g5 KR—)b
Aileron lever @5 ball

© O Gk
IR N 5 —— FILE v g2X15.8 ARIT L R—% -1y | (
85 ball Needle pin 92X15.8 TN A-type elevator rod
Y — o \ “— M2X8PH
@2X158=— FL¥ v .. 1 \
$2X15.8 needle pin \\ TN H e

# 5 —5X8X2.5 / & Elevator lever
w Collar 5X8X2.5 %\
R ar— Ul voxspH > >o§ ZA 5/

-ring ¢4 \ N ILANR—%—3
K= Y A Y7k
gg ball \ Elevator shaft
a
@ |:| 75 —5X8X2.5 \/
N T —5XEX2S oo 2 Collar SX8X2.5 >
Collar 5X8X2.5 &
N J /
EY) v Zg4
E-ring ¢4
Main frame assembly — | —
M3XI12]ITS M3F v b
M3X12 countersunk TS M3 Nut

4 ™
@ 'I D
6

M3X261M 4 ¥
M3X26 countersunk screw

© e

M3XI12[ITS
M3X12 countersunk TS

M3F) vk
M3 nut

G

Brg.g8X@19X6 .......ccceennee 3
AN

6

Brg. ¢8X¢19X6

Fyrruvs
Cabin lock @/
@
o

/

Brg. ¢8X¢19X6

ILXR—=4% L )N—
Elevator lever

M3X261l 4 &
M3X26 countersunk screw

AA 7 V—Ah[R)
Main frame (Right)

M3X12[ILTS
ALY TL—0 (L) M3X12 countersunk TS
Main frame (Left)

11




3 ALy bEYFULN—-EFOMIL
Collective pitch lever assembly

M3X14PH
/@ Cmm h FW ¢3X¢8X0.5T
/ 77 —3X6X5

M3X8PH ....oooorerorrererrrnne 2 \ Collar 3X6X5

@ Gmmmmmn ﬁ G FW ¢3X¢9X1T
M2X8PH .ooooooeeeereeeeeeee 1 &S ALy bEyFLAS—(R)

7 A

B5R =V e 1 /% N
95 ball

N
@ @ M3X8PH
M2F 7 B i 1 FW g3Xg0X 1T
M2 nut 717 —6X8X3.5
Collar 6X8X3.5
@ D 717 —6X10X3 FW ¢3X@9X1T
7T —6X8X3.5 oo 2 Collar 6X10X3 715 —3X6X5

Collar 6X8X3.5 Collar 3X6X5

[
77 —6X10X3 / N A FW g3X@8X0.5T
@ @mﬁﬂmmmmm Collar 6X10X3 @ S(E VX 14PH
M3X 14PH ) ALy by FIY TR / 5 o
~

............................. Collective pitch shaft

2N
@ 4 # 5 —6X8X3.5 (CNe J
@ H Collar 6X8X3.5 \%?
S O I 2 . M3X8PH
a7 FEYFLN— (L Q
Collar 3X6X5 (L) FW 03Xg0X 1T

FW @3X@9XIT....ccceoveirnene 4 Collective pitch lever (Left)
g 85K — )b
M2F v k W e 55 bl
M2 nut %\
7T —6X10X3 covvoeerrecenne, 2 Lo
VAN &'1{% L i ,g_o
| Collar 6X10X3 R —— 2 Use the upper hole, ¢/ M2X8PH

4 Y—FRey 2 bEB/INy TV =< MEROKEIL
Servo mount and battery mount assembly
4 A Z L= b7 TR R Y N—M3XI2 65.9
@ @ Straight cross member M3X12 ¢5.9
MB3XOCS -eeevveeveemreeneenreeneens 8

SE-EPH—AKR~<7 ¥ |k

SE-EP servo mount
@ Dmmm M3X6CS
M3X6CS (fRifD) > Z T Z AV IN—M3X26

H G U AM2.6XE - veeeereereerenne 4 (Temporarily set) Cross member M3X26
Countersunk screw M2.6X6

© [ ]

AN =PIUAR Y 3=M3X12 659 - 4 < e
Straight cross member M3X12 ¢5.9 1612%?:%/ /N TM3X26

Cross member M3X26
o |

with M2.6 holes
JUARAYIN—=M3X26 M2.67A - 2
Cross member M3X26 with M2.6 holes

© LT T

AR IN—=M3X26 eenee 1
Cross member M3X26

- /

SE-EP#—FR~w >~ }
SE-EP servo mount

M3X6CS (i)
(Temporarily set)

APL—=PF7OARXIN=
Q{ M3X12 ¢5.9

\@ Straight cross member
M3X12 ¢5.9

M3X6CS

SE-EP/Yy 71 —~< 7 » b
SE-EP battery mount

7 ¥ AM2.6X6
Countersunk screw M2.6X6

12




5 Ny T =T L —LEBOMEIL
Battery frame assembly

s
SE-EPH# — KA T — N .
SE-EP servo stay 7 A XY IN—M3X26 M2.67X 1

Cross member M3X26 with M2.6 holes

M2.6X6CS (i)
******* (Temporarily set)
T T =3XTX14 wevveveeeeenrins 4
Collar 3X7X14

O O]

JUARAYIN=M3X26 M2.67 - 1
Cross member M3X26 with M2.6 holes

717 —3X7X14
Collar 3X7X14

717 —3X7X14
Collar 3X7X14

M3X22CS (i)
(Temporarily set)

SE-EPSy 71— 7 L—n—" |
SE-EP battery frame M3X22CS (i)

(Temporarily set)

13




6 #—T:7r7> l\a)ﬁﬂj H—F=m b
Servo mount assembly Servo mount

) 7 ¥ AM3X10

Ve
@ Dmmmmm Countersunk screw M3X10

T Y AMBXI0 -ooeeeveereneecnns 4
Countersunk screw M3X10

© (o

MBXLOTS-1 -ereereereesevsensenences 2
d
SE-EP M3IILF 7 F e 4
SE-EP M3 countersunk nut
N /

M3X10TS-1

Sy N—=REThHy PLET,
Cut with nipper, etc.

REES
Be careful and
note the direction

1 J ¥ ZAM3X10
Countersunk screw M3X10

Ty b7 L—A
Front frame

A

G 1

-
Upper

SE-EP M3l v b
SE-EP M3 countersunk nut

7 AA2TL—LOMEIL — Il —
Main frame assembly — Il —

N M3XI12[ITS

Ve
@ I: M3X12 countersunk TS
M3XI2[ITS oo, 6 7 ¥ AM3X12 w}
M3X12 countersunk TS Countersunk screw M3X12
S

M3X12 countersunk TS

T EAMIX12 -oeereeeenens 4
Countersunk screw M3X12

KA b
Point

M3XI12IITS
M3X12
countersunk TS

7 ¥ AM3X12
Countersunk screw M3X12

M3XI12IITS
M3X12 countersunk TS

ERDAKLET

TL—LICWHFHIFBEVELER LIS, &Y

While checking that there is no distortion on the
frame, tighten and secure each screw.

14




8 XA 2 F VORI
Main gear installation

(O E

M3XI6CS ..o 1

O [m

M3X3SS 2

M3FATZF S b 1
\M3 nylon nut )

A ¥ & Caution

TANO vy
Mast lock

M3X3SS

AMUTZPEVSEEVESIEY EHF, v XAV V%
B UM3X3SSTHEDT T E T,

Completely raise the main mast, insert the mast lock,
and fasten with an M3X3SS screw.

AL VT ANEF[5IED
EiFs,

Raise the main mast.

TiF5,
Completely lower the
mast lock.

~AbMHEYT

YA bPAY IRV lFn '
Mast lock

)

E XXM LETICHEOHFEVE,
Note : There is to be no vertical play in the mast.

A X & Caution

A4 AR

Main mast

Loh W EfTIT TS &0,
Tightly fasten.

M3X3SS

AL EY

Main gear

M3F AT )y b
M3 nylon nut

M3X16CS

9 PN PZ=VArR N () kv
Wash-out assembly

H1 T —=3X6X5 ..o 2

Collar 3X6X5

FW ¢3Xp8XO0.5T......cccovvenee 2
AN /

Radius arm

—— FIVE ¥ ¢2X11.8
Needle pin ¢2X11.8

A4 F7ay s

e N ]

@ (fmmmm Slide block
M2X8PH ..o 2

7 F —3X6X5
@ @ Collar 3X6X5
¢57]<“_' IV e 2 FW 3X SXO ST
45 ball g2g820;

M3X10PH
M2X8PH
M3XI10PH ......cooovvveerrrenn. 2 g5 R — )
5 ball
Urw ATy a2y ha—)LT7 — L4

o IZI Wash-out control arm
Z—FILVEY @2X1138....... 2 o
Needle pin 2X11.8 TIVTAT — AL

A X & Caution

JivaFy AL O-ILT—L4
DEEFITERELTLEEL,

Note the orientation of the wash-out
control arm.

15




Blade holder assembly M2EMHAILTET,
Two must be assembled.
4 @ N @5 R—=)
e @5 ball
M2X10CS oo 2 ~ S Rkl S —
@ @ Blade holder
. M2X10
BSR = IV eea 2 s
@5 ball \%’
M3X8TS N T A2 oo 4
M3X8TS truss-2 Brg.¢5X¢13X4ZZ
— S~
77 —9X13X6
@ Collar 9X13X6
Brg. ¢5X¢13X4
@ @ M3X8TS F 7 Z-2
Brg. ¢5X@13X4ZZ ... 4 M3X8TS truss-2
05K — VBV (31T (LB
05 ball mounting position
PO R DAERTE T
= The inner hole is the standard position.
V) ). (I 2
Collar 9X13X6
\ J T
Standard position

11 S—9/7 L —KKRIVE —EBOMEL
Yoke and blade holder assembly

/@ H \
FW ¢4X@9X0.8T.......cccce 2

7 ~ N

\\ J

M4+ AT Fy b 2
M4 nylon nut

71T —5X8X5.5 o 2
Collar 5X8X5.5
M3X8CS....coiiiiiiiicans 2
N J

A X & Caution

MaFAO>Fy NIERIDSREET
Lol EfdHET,

Tightly fasten the M4 nylon nuts from
both ends.

ER4 0%
Yoke
e
'% R
/ ()
&
D
d
oy =T
Center hub

T W) Y TAE Y R
Feathering spindle

S A e A
Damper rubber

717 —5X8X5.5

Collar 5X8X5.5
M4+ AT )y
M4 nylon nut

.

M3X8CS

A ¥ & Caution

Ji= i

HFoN—dLpA—-UHh5H
SEROEBVEDICHEDF A
IWEDIFT, Lokl ERL
AHRET,

Apply a small amount of oil
to the damper rubber and
completely push it in so as
to prevent it from protruding
from the yoke.

FW ¢4X¢9X0.8T

B,
=




~ —r
1o | [ 2=V -0
Seesaw assembly
4 N Yoy =T
@ E| Center hub
— O
kY G) S 2 S B
Collar 3X7X3 # T —3X7X3
Collar 3X7X3 @5 FR— )
@ B ®/ FW 3Xg9XIT 95 ball
H G —3K6X26 e 2 ] _
Collar 3X6X2.6 @n@@ 717 - 3X6Xs
@ ® /@@% FW ¢3Xg8X0.5T
55— 3XEX5 5 71T —3X6X2.6 /%\ C&/
k) (), R Collar 3X6X2.6 8 M3X12PH
Collar 3X6X5
o M2X8PH %
@ XYY TT -4
FW ¢3X¢8X0.5T | Mixing arm . .
A X & Caution
FW ¢3X@8X0.5T.......cococnee 4 M3X6PH
=V —DRFmEICTEES £ &L,
@ H Note the installation orientation of the
seesaw.
(FW 03X0OXIT e 2)
S — S —r
13 ARZAESA Y —E DML
Stabilizer assembly \{
B
4 h A=B=#7132mm
@ @ A=B=Approx. 132mm
P L el 12 2
@5 ball M4X4SS
M2X8PH oooorveeeeeeeeseeree 2
MAXASS oo 2
M3F B oo 2
M3 nut HIN=T 4L
N J Cover film

A i & Caution

ZAESAHF—-TL—FERA

= ES/44—a  hO—IL7—L4
IEFEITTHD &,

e The stabilizer blade and the

TS X stabilizer control arm must be

parallel.

AZ KT A==
Stabilizer bar

BN RE -5 0O After adjustment, set
v 7EITEELEY, with thread locking

AZECA Ny IN—
%’\ Stabilizer stopper
857K —)V M2X8PH
¢5 Ball

AZEary  a—=)V7—25A
Stabilizer control arm

A 7 = Caution

ZABEFAY—TL—RFONT X2, BLWEHIC
T—ThEEBVTHREL TS,

Balance the stabilizer blade and apply tape on the
lighter side to adjust.

17




14 | | B=2NY FE/T 492277 MEBIRT v 2 2T L — MERORMY
Rotor head, wash-out and swash plate installation

M3X18CS .............................. 1 M2X12CS

EX g5 — VH=6.5

S ‘ A EX ¢5 ball H=6.5 % M2X8CS
M3+ AT Fw b 1 AN

M3 nylon nut 0

@ Dﬁm\lﬁmw szscs ‘9\ EX g5 — L&t
M3XTAILTS oo 1 N

M3X14 countersunk TS EX 65K — L&

© ([Jummmm EX ¢5 ball w1th stan

EX ¢5 ball with stand

EX 957 — JVH=6.5
EX ¢5 ball H=6.5

=
\S}
%
O
wn
ﬁ‘
g

© ([

A
M2X12CS oo 2 M2X12CS
EX ¢5 A= VEN . 5 M2X8CS

EX ¢5 ball with stand

© (]

EX 9578 — JVH=6.5............... 2
\EX @5 ball H=6.5

EX g5 — V&4
EX ¢5 ball with stand

AT v a7 L— b Assy TIGHL 5%

) Swash plate assembly Factory-assembled

TyIN—TL—}
ND120° DRI fEA
LEEA,
One-third of the
Upper Plate bore
is not used.

M3+ABa Sy b
M3 nylon nut

Center hub M3X14[1TS
M%Xl4coumersunkTS STVTRATP—LEbTRAT v 2Ty
—7L—=PFORVWADER Y MMIEY{F
FTLEEL,
/M Make sure to install the radius arm to
M3X18CS the longer pivot of the swash upper
FIT ATy

plate.

Radius block

Tk aT b
‘Wash-out

Radius arm

ATy a7 L—}

Swash plate
S T
12mm
of—
‘ \ 8mm 90° /\
AA VA b || ) £
Main mast - .
~A MR
I Mast hole
\_.

18




15

T—IbX Y — ANHEIL
Tail gear case assembly

A & = Caution

BAIVITNIVME, TUMT Y, £XZ220 740

/C> Gmmmm N

MB3X12PH oo 3
MB3X20PH ..oororoeeeoeeere 1
M3FA T F Y N o, 1

M3 nylon nut

M3F Y B e 3
M3 nut
Brg.95Xg13X4Z7Z ................. 2/

LeEWwTL 2w, BENEREEV XY,
Do not bend or scratch the timing belt in order to
reduce the risk of breakage.

M3F v b
M3 nut

Brg. 95X¢13X4Z7Z ¥4l b

Timing belt

rg. 95X013X4ZZ

WA FT—=1) =
F—LEY & —AR) Guide pulley
Tail gear case (Right)

M3X12PH
A 7 & Caution
HA KT =) —DPBLEDZ LS ICHD
CHFTEIERLTLAEEL,
Make sure not to over fasten so as M3X20PH
to let the guide pulley rotate freely. FoLEY - AL M3X12PH

Tail gear case (Left)

16

T—IVINI D 2 TERDEIL
Tail housing assembly

M3FATYF I b 4
M3 nylon nut

©
@ (frummm

EX o5 R — Vi it e 2
EX ¢5 ball with stand

ey
OL+1C)

Brg.g4X9A 7 A M .. 2
\Bearing $4X9 thrust Y,

A 7 & Caution

FT—=ILTL—FORZIZEE
LTLEEL,

Note the orientation of the
tail blade.

A X & Caution

F=IWITL—FPELECE
BRSO AT ES L,
Fasten in a way so as to let
the tail blade move freely.

T—NV7L—F
Tail blade
M3+ ABarFv b
M3 nylon nut E\\
M2F v b
M2 nut
NS
Q S
EXQSSﬂ‘f—)I/ﬁ\H\é \ M3X16CS
EX ¢5 ball with stand I %/
B
M2X8PH —g c\\
Brg. g4Xg9 A T A b M2X10TS

Bearing. 34X@9 thrust

~

TN T T
Tail housing

A ¥ & Caution

T=NNT T T O

(ﬁ\ Tail housing
|
WEDOKE VT
° Larger inner diameter
J Brg. ¢4Xg9 (v 5
AT A b
Bearing ¢4X@9 —

W

thrust F
WED/NS VT

Smaller inner diameter

I VUHHM

Grooves are on the inside

Vg 7)) Ao TSV,
Make sure to apply grease.

19




17 | | Z o 22 TEORLT
Tail housing installation
(© Bmm )
M2.6X8CS oo 2
O [m
MBX5SS oo 1
M2X8PH ..o, 1
B
EX g5 R = VE e 1
EX ¢5 ball with stand
@ (mw Q
A FEM3X6.3... 1 %A
Guide pin M3X6.3 /@
@ MB3X5SS
M2F Y B e 1
M2 nut
TV Y 204XE8X3 2
Bushing 4X¢8X3
(FW 4X06X0.5T e 1)

A ¥ & Caution

FW ¢4X@6X0.5T
7 v v 2.¢4Xp8X3
Bushing g4X¢8X3 \@
) B T=IEyFLIN—
LN=71F— \I Tail pitch lever
Lever collar I
HARE ‘/M3X6.3/?

Guide pin M3X6.3

M2+ b
M2 nut

EX 95K — Vit

N
>
5

T=IVEyFTL—}
Tail pitch plate
T AT %
Factory-assembled

TV T=Y—=Yx 7T}

Tail pulley shaft

ST bPOLKIERICEDETHHALD,
BFxTOy VEIEFRAL TS EELL,
Align with the shaft’s indentation and
fasten. Make sure to apply screw lock
adhesive.

the heat and the parts will be easier to remove.

F=INT T T
Tail housing

M3X5SS

TV T—=U—=Yx 7L
Tail pulley shaft

TSHEYFADHDE, Ov 724 FTLoPUERAEENTVET,
BUNTEBIE, T—IWNGT o THPENTYL T « TL—RNKRIVE—KEDERR
ZE2THL, SA2—FETHRLTCESW, BTAY 731 FPEA. BRhPT

The parts which are assembled at the factory before shipment are all fixed
with a thread-locking agent. When removing any of these parts, remove all
the parts such as the bearing and blade holders form the tail housing, and
heat them with a lighter. The thread-locking agent will be loosened due to

M2.6X8CS

A i & Caution

EX ¢5 ball with stand

HAREL R, T=IWEYFTL—bDIVICIZES
EOICMUFF TS EZ N,

Install the guide pin so that it fits into the tail pitch
plate’s groove.

TF—=IVT —LINA T OET
Tail boom pipe installation

~
lmmmmmmmmm
2

18

€

M3X25PH ....ooovveeveiiiieieiene
LY 2 2
M3 nut

- J

A i & Caution

T=IWT—LNATDIVET—IVr—ZORAOMEBICIE
HIRAATL &L,

Align the groove on the tail boom pipe with the protrusion
on the inside of the tail case and insert .

M3+ v b
M3 nut

1 / 7
7N
T P
M3X25PH

Zﬁ>

20




T — IVERDEF

19 Tail installation

*EEREHELETDOES

1.M4X4SSZEWBDTAZ =7 —h v 7)) v 7&#FTLET,

2.M3X26MML¥ ZA%1Z$ L., gI3BRGHENVY —, = =75
EFLET,

%In the case that a semi-assembled product was
purchased.

1. Loosen the M4X4SS screw and remove the starter coupling.

2. Unfasten the M3X26 countersunk screws and remove the ¢13 bearing
holder and pulley flange.

4 A
C) Ummmmmmmm
6

M3X261lL
M3X26 countersunk

© [

M4XASS ... 1

O |

FW ¢4X@6X0.5T ..........con...

© ]

Brg.06X¢13X5ZZ oovvooeveo.
g
A i & Caution
BAFAM

Mounting direction

T@\ o M4X4SS
)

" Brg. 06X¢13X5Z7Z

_—Brg. KV ¥ — ¢13
Bearing holder ¢13

¥

T=N) =757
Pulley flange

2

1
1
/

Timing belt
| T

Lower

NI 477 —1)—8T
Drive pulley 8T

M3+ v b
M3 nut

77w FN) L))
Clutch bell
FW ¢4X@6X0.5T —_— @IQ
7 A Ai
A — 7 —iif <« Apply grease.

Starter shaft

Q
'frr,,,,('((
@
'ffr(,,,,( @
@
’ffr(,,‘)(?

TTAA I NV

A ¥ & Caution

AE=B—hyTVLTd. ZE4—4=2 T bODH Y b
ICAEDHETMIX4SSTEEL TL &L,

Align the starter coupling with the starter shaft’s D cut
and set with M4X4SS screws.

—
|
LU=

m\M4X4SS
‘I_\Zy‘—y‘—ﬂ]

Starter shaft

0.5mm

L

AB=B—=Hy TV TEXTY 2 TOEIZ0.5mmIZE DR
BEME->TLEEWL,

Make a 0.5mm gap between the starter coupling and the
bearing.

A ¥ & Caution

T=IWT—LNRATDIJEXA>
TL—LORBIOLEICIEHAAT
&V,

Align the groove on the tail boom
pipe with the protrusion on the
inside of the tail case and insert.

7 — )V Assy
Tail assembly

FH—T Y FHA K
Rudder rod guide

A 7 = Caution

1.Z3A4ITNIVBME, FTIA4N—%
TEHLT, BLEVEEISERY
3’3?—0

2. NIV MDEESREERLET,

1. Adjust the tension of the timing
belt so that the two sides do not
touch each other when gently
pressed with a screwdriver or

other tool.
M3X2611 2. Check the belt’s rotational
M3X26 countersunk orientation.

Tail pulley

FIA4TT=1)—
Drive pulley

21




Motor assembly
/@ B )
M3XECS vevverrerrereremrenenrenenns 6
FW ¢2.6X¢7.5X0.5T wvveevsmeeeee 4
\ J

MADPHBIEFE>DPEICEVET,
The side with the cavities faces up.

SE-EP7 7 ¥ L A& — % —890KV
SE-EP brushless motor 890KV

KA b
Point

E—F—DUEBERAED/H. M3IX8CSZ RIS IC

LTHEZXT,
Temporarily set the M3X8CS screws to hold it
in place in order to adjust the position of the

motor.

M3X8CS (ki)

(Temporarily set)

7T vF v a—
Clutch shoe

— 2 —DERARISER
Be careful and note the direction
of the cables for the motor

SE-EPE— % —~<7 ~ |
SE-EP motor mount

A 7 & Caution
E-F—PLOEBIHETVARFEICERLTE—
R—E—F—772 MIBfFHFTTLEEWL,

Be careful and note the direction of the cables
that come off the motor, and attach the motor to
the motor mount.

E—2—DERAM
Direction of the
motor cables

-

22




o1 | [ E— 5 —HOBA
Motor installation

-
@ [%mmmm M3X12CS

M3XI12CS - ooeeererrennnriiiiiiinns

9 |

FW @3X@OXIT ovvvereeeerennanens
.

M3X12CS

A 7 = Caution

E—2—v7 2 MOBRFITBIMEIC
EBRL TSN,

Be careful and note the direction
when installing the motor mount.

AR
¥

warsm (O Q
' Nose Q
Al
O Q Tigln;tened
completely

M3X12CS . 'M3X8CSIEE— ¥ — D %
B L o5 ) LRI TS, i .
Securely tighten screws M3X12CS and M3X8CS A #* B Caution

ToT after adjusting the position of the motor. 55y FAINDEMETE—2—D v b
.Point

P—ERELDELDICRELET,
Adjust so that the clutch bell’s axle is
XYDF ABHILE ﬁiﬁﬁ@ﬁi@;‘: &H. aligned with the motor’s shaft.
BEFAALEXNET TV FANILOBOX
- O m— O O %w:&u:yzj’v—&ﬁ#ﬁb'u &L,
\’ In order to prevent gears from slipping

1
LTy ||||||MJ_—|_ and improve lubrication, always spray

=7 the main gear and clutch bell gear with

silicone spray.

23




22

ZoT 47X YOI
Landing gear installation

@ (o

M3XI6TS-2 .o 4

© [m

M3X5SS

A%y K5A T

Skid pipe \

AFy L Txv v T
Skid pipe cap

M3XI16TS

@.

A%y K7 b
Skid foot

M3X5SS

M3X5SS (3 #FHBE IERL TSV, FHBES
EXTDPMPELEZIEFHYET,

Make sure not to fasten the M3X5SS screws too
tightly. Over fastening may cause stripping of the

[I\? 6X8|%Emmmm 4]

threads.
I:;Lrﬁ%‘f *‘/J%?%%'J
23 7_-_)[/7_A7 [/—Z"‘nzﬂ@%ﬂ_\"l: poxy adhesive
Tail boom brace assembly
M2.6X8CS

S

{

/
M2.6X8CS

%
/
M2.6X8CS e
N \
T—=IVT—LTL—A
Tail boom brace
<~ %;12.6X8CS

TNV T—LTL—A¥—3IF)
Tail boom brace terminal

TR F AR
Epoxy adhesive

24




oa | [EROm

Tail fin stabilizer installation

EE=

M3X12TS

KR

Horizontal tail fin

55— HA K
Rudder guide

N *
fg?%iﬁkk \g@‘

\

\

M3XI12TS

M3X12TS

M3XI12TS

HERETT v b
Horizontal tail fin bracket

T=NVT—=LTL—A
Tail boom brace

A ¥ & Caution

ChETOBRMFLETRTOXRTY, BRICHDAE
hTwah, BELTCEEY,

Check that all screws installed to this point are well
fastened.

25




Servo installation

~
A 7 & Caution A 7 & Caution
- SO} 3 j D SO RN o) fI: — R EE
M2.6X16TS (HEZ:tf) .. 16 ii®?£27u7nxjhﬁosh;“;9( x ﬁﬁ;?ﬁ%(& LT
M2.6X16TS (washer attached) BLTCERWL, CFEEWV,
Fasten the screws making sure not to break the Note the orientation of
|:| grommet. the servo.

PRI PAR = — 2

Servo mount spacer

§:| M2.6X16TS (JE4:A})
M2.6X16TS (with washer)

W — FKHUS F 7 b e 2
W-type servo attaching nut

T ANRN—=F —H—K

Elevator servo

I s —K
Aileron servo
F 5 ==K
Rudder servo

W — KU
We-type servo attaching nut

P—RK<y v N AR—Y— Pitch servo /
Servo mount spacer M2.6X16TS (HE&A})
M2.6X16TS (with washer)

A X & Caution

EyFH—FKDMIL7139.0kgreml EF#HEL X T,
We recommend a torque of 9 kg - cm or more for the pitch servo.

26




og | | ¥ 0. RfER. ZERA/S YT U OB
Gyro, receiver and receiver battery installation

A4y FOBRYIFITE
Switch installation

—

“e
b

AL 7L—24 (R)
Main frame (Right)

A £ & Caution

Ty AODT—REXAA LT L —LEFERLEVE

DITEBRLTC L,

A 3¥ & Caution Make sut:e not to _Iet the gyro case come into
contact with the main frame.

YUY MLEICREREENYyTY—ZEBRTIHEIE., Bri0Ek

SRRV TLAERDH. YO v I T—TETEEL T EEL,

If installing the battery or the receiver onto the mount, wrap them

A X & Caution

around with sponge so it does not move, and secure it with P40 Y —EICEREFRASHYET, v A
Velcro fasteners, etc. OQBIRERBAEICHE > THRYUFITF TS Z& Ly,

The gyro sensor must be installed with the correct
orientation. Install it according to the gyro's
instruction manual.

ZAEHE
Receiver

AAH Y (I50)
Sponge (sold separetely)

Ny T —
Battery

PR =
Gyro sensor

W7 — 7
Double side
adhesive tape

A X & Caution

T— &R BRETIC, BEY T 28RS
DFNEETHRER->TES L,
Before applying tape, make sure the
surface is wiped clean of dirt.

27




o7 | | ESC (7>7) - E—4—R/Ny 7 —ORfE
ESC (amp) and motor battery installation

TROKIZESC (7> 7) . E=F—H/Nyv 7 —ORMNFITTO An installation example is explained below for the ESC (amp) and the motor

T, LEIE L THAEORELIZET 247> TL LSV, battery. Adjust the position of the ESC (amp) and battery as necessary.
K12 b
A £ & Caution
NyTFU—ESC (7>7) U=xTv97—7. NOF&ETL E—42—PE->TVADICO—2—Ay KHFES EVIHEIEE
SHYEELTL &, —Z—pPHEELTVWEYT, E—4—EESC (7>7) &2k
Secure the battery and ESC (amp) well with Velcro fasteners C3HRDIBD D B2XKED2HEEBE LD HPRIIESC (7 7) D%
and bands, etc. ECTE—4—DEERARAEZEZ TS EEL,
If the motor is rotating but the rotor head does not, the
.~ ~ motor is rotating in the opposite direction.
Reconnect 2 of the 3 cables that connect the motor and ESC
(amp), or change the rotation direction of the motor with the
ESC (7>7) RUNy 7Y —FRAU - RET BEOE LA ESC (amp) settings.
SUABH - TWBLHEREL. HoTVEVZEIIERLEZHR
BLTELEEDETLEE L, —
Once the ESC (amp) attached with battery is installed, check 3
that the main unit is centered and balanced, if not, readjust
the installation position so it is centered and balanced.

-4 — Ny F) ==y FOEMIZY
Motor XV T =T ERMFITFTLEE N,
Attach Velcro fasteners to the back side
of the battery mount as well.

Band etc.

ESC (7~ 7)
ESC (amp)

NV RE
Band etc.

E-F—HNv T —
Motor battery

A Z & Warning

BOHPITHEVWEREHSCEDHIC, Ny FU—EESC (7
) BT SAMNTHREMICERL., 7514 &b RCAHYvariINy b, RCAHI vy a2 N NOFEMICOWTIEP.61~

EOREEBICARTZEHLTLEZ Y, P.62/S—Y YU X P EZEL &L,
In order to avoid potential accidents, connect the Refer to the Parts List on pages 61 and 62 for the details of the RC
ESC (amp) and battery right before performing a mechanical cushion pad and the RC mechanical cushion band.

flight, and once the flight is finished, immediately

*The prices in parentheses are the prices excluding consumption tax.
disconnect the connector.

. " WA
] Al |
Code No. Name Q'ty Price (Yen)

RCAHZ v varNy s (Ery) 525

2513052 | RC mechanical cushion pad (Pink) 1 (500)
2513062 |RCAHZ v raviNy b (£4H) { 525
B RC mechanical cushion pad (Yellow) (500)
RCAA v a )Ny 840

2513-098 RC mechanical cushion band 1 (800)

28




ESC (7>7) &Ny TU—DEHEICOWVWT
ESC (amp) and battery connection

ESC (7> 7) RUONy 7Y —dTH a7 &% LHATLTH S

TROMEBEIRML TS, (1)
After soldering the T-type connector, etc., for the ESC (amp) and battery, (Example)
connect the cables referring to the diagram below. . N . .
247y O E N CzoTHa s ¥ off
Hzs#EioLlEd,
We recommend using a T-type connector to prevent
HEDONFFE Y (XRA) BN FT L G accidentally performing a reverse connection with
Fa—TENPEITET, the connector.
Solder the banana connector attachment (female socket), N
and cover it with an elastic tube. TEa2 7%
Ny S T-type connector
Solder T A A A
Male Female
. —:E
71w b
Cut off |
[ ]

!

. L= IR TA Y — TR S &2k, o7z
T — 5~ SEN Y5 —THD FT. BERBSAEECED

Connect to the motor side NBEHCHEEL TSN,
‘ . Once you have contracted the tube with a heat gun or

" ' lighter, cut off the remaining portion with a cutter.
Be careful and make sure the metal portion is covered
completely.

A E & Warning

BOHATEVDEREHC DI, NyTFU—E&
ESC (7>7) 3751 bd2ERICERRL.

724 MP¥EboESEEBICIOART 2250
TLEEW,

In order to avoid potential accidents,
connect the ESC (amp) and battery right
before performing a flight, and once the

1
' @ N @: flight is finished, immediately disconnect

v B the connector.

ESC (7> 7) (BI5E)
ESC (amp) (sold separately)

........

A 7 & Caution

ESC (7>7) &UNyFU—(i, ZhZThORUREH
HEEZSBL. ELCRRICHHEOCEEL,

Refer to the instruction manuals for the ESC (amp)
and battery, and make sure you are using it properly
and safely.

VF LR =Ny 7)) — (Fl5E)
Lithium polymer battery (sold separately)

ESC (7>7) . Ny T —D#fRY 1 X

Ny FY = DY F T LR =Ny T 1) —6 cell 22.2V-4000mAh 20C
FERREY A X (IF53mm, & £55mm, £ &200mm)

ESC (7 7) ) F LK) < —6cellkin60ALL FifEdE

Recommended sizes for the ESC (amp) and battery
Battery: Lithium polymer battery 6 cell 22.2V-4000 mAh 20C
Mountable size (Width 53 mm, height 55 mm, length 200 mm)
ESC (amp): Lithium polymer 6 cell 60A or greater reccommended

29




— ROENEHERE

28 Servo movement check

A i & Caution

FEICADFICEERAON Yy T —-DFREZIT>T
CEEWL,
Before starting, recharge the transmitter battery.

INA

Elevator
Down

Rudder |7 |_ _|
Left % mmﬂﬂjf Gact
nght Left l

Low (slow)

Throttle and pitch
High

Aileron
Right

v%

E—KlI. E=FINZ2OWT
Mode | and Mode Il

lwny%~£~~0
Aileron servo

A * & Caution

B&EARFFEDZEE. REBOUN-XX(M v F 2]
JEZT, BEDEYVEICEIICEY FLTLEZL,

If the rotational direction is reversed, change the
transmitter’s reverse switch and set it to move as
indicated.

ILANR—=F —H—FK
Elevator servo

i 2' Ol = —
Fr(;m f Left =) !

%77 ~: Down

>
é

/5 Left

7 v 7 Up

O

(¢]

45: Right =,

ﬁ

55— — K
Rudder servo
s /721K

Top view

O

O)=
Ol

#i: Right

Yy Fa—R

Pitch servo

/NA : High

Al
Front

M6 H7214

Side view

A X & Caution

EICE>TEEBRORT 1 vV ERRODEAEDEDREY . ZDOHE
HFEDEEE—FI/E—-FNIEELFVET, BEATIEE—NIZE
ALTUVWET, E—FNIHHICT7A VAP I—0Ov/NEETHEAR
ShTWETd,

E—FIEE—FIOEWE, ZOY ML (EvF) ETLN—4—
DRETHRET IXERORXT v VBV ERATREESRTT,
The way in which the transmitter’s stick and rudder controls
are organized differs from country to country. The two types
are called Mode | and Mode Il. Mode | is used in Japan, while
Mode Il is mainly used in America and Europe.

In Mode |, the elevator control stick is on the left, the throttle
and pitch controls on the right. In Mode I, this positioning of
the control sticks is reversed.

H—FK, Pr10, BEREEOZERANOERRE A —H—. RV
REOHEEGEICLIWRLYET, BHABICH > TERET-
TLEEW,

The wiring of the servo, gyro, and power source to the
receiver varies depending on their respective makers as
well as the way they are assembled. Install the wiring
according to each instruction manual.

30




29 O—4—Av l\%lid)')‘/'ﬁ‘—?

Rotor head linkage

4 N
(i
Ty FLYF o 8
Rod end

gy FL Y FM2X125 ... 4
Rod end M2X12.5

- /

A X & Caution

AFZVEIAHF—aryta— Ly N

Stabilizer control rod

EyFay K
Pitch rod

TTNY)
Double link

Y NP N-PAY

Mixing arm rod

EyFOy FiEA4>TL—RERFE, EEICEY

FER->THABZLET,

After installing the main blade, measure the pitch

and readjust the pitch rod.

YyFay K
Pitch rod

IF¥FTUTT—auy R
Mixing arm rod

E/;&E74W—HVFU—WU7F

Stabilizer control rod

TN T
Double link

YyFay Fety b)
Pitch rod (2sets)

T Approx. 2.5mm

12mm
oy Fx > FM2X12.5
j:E / Rod end M2X12.5

AZEIAHF—arta—Lay Kty b)
Stabilizer control rod (2sets)

25mm |
@:::: I
ﬁ't"]llmnl

Approx. 11mm

IFT T2y FQREY B
Mixing arm rod (2sets)

| 40mm

| #728.5mm
Approx. 28.5mm

31




Aileron linkage

~ zyaray K 2ty k)
Aileron rod (2sets)

85mm

#172mm

Approx.72mm

Ty FLY P o 4
Rod end

(o
M2X10PH .....cccooeevveieeiienns 2
B
M2F Y B e, 4
M2 nut

<> <> rjiaruay R

@5 K — v Aileron rod
\¢5 ball

E— NI E— NI
Mode I Mode II

EEHEOIVE VAT 4 v 2 N A= —bT
ZhDHIERMERLTLZEV,

Check that the transmitter’s aileron stick and trim are in
neutral.

BEEWOAT 4 v 7 & M) A= 2= TIVOKE, FRIK
HAPLRTAT Yy a7 L= F2KFEICRD LI,
Iyuruay FORESEZIELTIEE N,

With the transmitter’s stick and trim in neutral, view the unit
from the front and adjust the length of the aileron rod so that
the swash plate is horizontal.

e ©©

ehe

K

Horizontal

rparay Ko
Aileron rod

M2X10PH

@5HR — v
@5 ball

AN ER
VAR N N
Cut out any
unnecessary
parts.

90°

#11mm
Approx. 11mm

st/ 2

— | e

S

Horizontal




Elevator linkage

Ve
Il N—%—1vy
@:-I Elevator rod 74mm
Ty FLY N o 1
Rod end
-
#J68mm |
Approx.68mm !
RELIWTEH Y b5 G SN
Cut out any unnecessary parts. \El\‘ s\\\{
X ' \
%%, ) ,&#‘l S
27 ANT R r /7 -_"
® (1) l&w
#J11mm % N !@,‘
Approx. 11lmm 1e NN 2P
07 Il R—=%F—1avy K
Elevator rod
$18E U NA ATREMIT 5,
Make holes with the 1.8 pin vise.
@ = e
\ Ty NiE, = Fhr—CTFTHLYELAAET,
Insert the rod from the bottom of the servo horn.
OBE e K
— — — — 2 Horizontal
E— NI E— FII
Mode I Mode II
EEBOILR—F AT 4 v 7L N) AP =a—T ® - ©

WIZH D I EERRERLTLZE N,

Check that the transmitter’s elevator stick and trim are in

neutral. . @

EEBDAT A v 7 e VY AP Z2— T LDE X,

©

O
@@

BAMER SR TAT v ¥ 2T L= P HRFI LS & O—0Or
T R=F 0y FORSZHEL TLZE W, —

With the transmitter’s stick and trim in neutral, view the unit ‘

from the side and adjust the length of the elevator rod so that ‘
the swash plate is horizontal. [

33




ALy 5714 7EYFOU =2
Collective pitch linkage

4 /'kp'f_‘/l* aLsrEyFay K
oint Collective pitch rod
@-I ollective pitch ro 49
FARLVT YT TOLERTSA K - |
B B o | £175 BARABY — Kk — >0 - d:'
Rod end TELAPEHY ML, EATS [ |
CEEHELET, | #43mm |
We recommend that you cut off ! Approx. 43mm !
AT Y N B, any unnecessary parts from the
Cut out any unnecessary parts. round-type servo horn before
flying in idle-up mode.
(e} IﬂO
(@)
©) \§%%@/‘%ﬁhm
o % ﬁ Approx.13.5mm
le) I \‘—”’_loj
?\ 35D E .
Use the third hole. .
£50) ==}
-

G1.8Y N ATRERIT %,
Make holes with the 1.8 pin vise.

Ty NiE, =Rk —r EmEYELAARTT,

Insert the rod from the top of the servo horn.

JR

Futaba

o s§ ‘g&
..//////I.Il\.\\.\\\l\}mﬂ_lgg}k}}/ /
[9)

U
,mmw

QE‘[DL

aLy rEyFuay K
Collective pitch rod

3OHORZHHLE T,
Use the third hole.

KA b
Point

RE®OZOY MVATFs v 7 EMI LK Z2—FF
WICHB EEMRBL TS 'L,

T, COEEXEROEYFH—-TIE50%EL. T
— 23— —MOBERZDBRTAHALEEA,
Check that the transmitter’s throttle stick and trim
are in neutral. In this time, do not input the numeric
value of data sheet though adjusting that the
transmitter’s pitch carve is 50%.

E— NI E— NI
Mode I Mode 1T

EEEOAT A v 7 M) A= a—bTLDL E,
AL MY FULN=DKFEICRLEHIZaL s bE
vFuy FORIEZFELTLEZE Y,

With the transmitter’s stick and trim in neutral, adjust the
length of the collective pitch rod so that the collective pitch
lever is horizontal.

PFRBOXERT., EvFV—FROBMESMEHERIL T
&V,
Please check the operational direction of the pitch

servo on your transmitter.

S e

Horizontal

aL s bEyFLIN—
Collective pitch lever

Iy rEyFuay K
Collective pitch rod

34




Rudder linkage

s

@l

Oy FZYF e 1
Rod end
\

M2 rod end

F¥—aryha—)ivay FL=842
Rudder control rod L=842

M ] 4% 7 71

Instant adhesive

— © ©

J_l J_\ Hﬂﬁ@%
I TP O
$18E Y NA A TREZMIT 5,

Make holes with the ¢1.8 pin vise. FH¥ =Ty ba—Lay FHFERAL—=XIZE< &I 12,
75—y FiA FONBEEZRHELI T,

Adjust the position of the rudder rod guides to ensure the
rudder control rod can move smoothly.

@ = e
m\\\UyFu\ﬁ—ﬁﬁ—yTﬁ;hﬁbﬁ&iﬁo

Insert the rod from the bottom of the servo horn.

Futaba JR SANWA
E— I E— NI F—=IVE v FLIN—
Mode I Mode I Tail pitch lever
EEROTLR—F 20y VDRAT 1 b T TV
Yo N AN INIIHDH I LR prehp 3 3/ Right

FERBL TL 7280,
Check that the stick and trim of the transmitter’s
elevator and throttle are in neutral.

L5 R
Top view

Za—= b VORZT =V E v F LN—=5590° DAL 56~8° HEEHTD

EHiMeuy oy FCHRELE T,

KHSETTOMPHETT . EBRIZT7I4 b2 LTHELET,

Position the M2 rod end so that the tail pitch lever is within 6° to 8° of being

X perpendicular to the tail pitch plate.

ANERETET Y T2 Note: This is merely an initial positioning. You will need to make further

Cut out any unnecessary parts. adjustments once you attempt actual flight.

#11mm
Approx. 1 1lmm

35




34 | | BREOBERSE
Rudder movement check

Mode 1T

W89 % B
Check points

/ /

ATy aTL— hEH
T [I [I s bRz &,
)2 % When viewing the swash
o= — — — — plate from the rear of the
o< I |E Left  Right unit.
44
| Down BRI
i ATy aTL— etk
8 PRI 2 5 7z b &
~Ng @ [I [I [ ] When viewing the swash
| ﬁ — - ‘ plate from the side of the
4 unit.
1 Up

N0,

Left™ Right =

— I

Rudder
(2)

: g

TN =A% ENBR
AR

When viewing the tail case
from the top.

Pitch

e

ATy yaFb—bER
AR

When viewing the swash
plate.

JEB & B 3 AL v
LEE, - KR
A 7 > TV E T,
IO U N AT
B E Gt E L s

Do
(EREROFHELS
ZITLTLEE W, )
If the movement does not
match the illustration on
the left, the rotational
orientation of the servos
is reversed. Switch the
rotational orientation with
the transmitter’s reverse
function. (Refer to the
instruction manual for
each transmitter.)

35 | | * 1> 7v—Fom
Main blade installation

A X & Caution

Fv MIDBABIEDLD,FA O Fy MIh>TVE
T ¥v v 72XV —0RUHFF1OCHPETEL
FTHOATLEEY, XTUPDBIE ERITHICAA
PTUL—FPANRTRATLES RE, BhhEBEHEIRE
CYAREMD H Y EFTOTAZICHEREL TS EEWL,
Nylon nuts are used in order to prevent loosening.
Completely tighten the cap screws so that they touch
the nylon part. Loose screws could cause the main
blade to fly off when the unitis in flight greatly
increasing the possibility of a serious accident. Please
exercise caution.

~
@ E\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\l

MAX28CS ..coovcccerrerrresinen 2
7 ~ N
L\ /
M4F A BT P 2

\M4 nylon nut

A X & Caution

Ty v TRV, A1 TL—FPBCHREIC,
EREOYIEICHF T T LT,
Fasten the cap bolts evenly on the left and right so as
to let the main blade move freely.

M4X28CS

36




EvF/ZAO0v LT

36 Pitch and throttle setting

A ¥ & Caution

A Ea—&#70KRKEaA>T142aT1L4EHEET754ME—
KF 1 LI EEEREDEDEFERAL TS &L,

ALTF 142 arTAbMEREITITAIME-—REYUEZLBBEICX
Oy MVZTF LS (o< ) ERITEED) BEAFERALEVWE
A, BBETE—F—ORBEICEU AN FYIIXKZRAR/I D
PUBELET,

Please make sure to use a programmable transmitter with a
condition delay function or flight mode delay function.

If a delay (gradual shift) function is not used for the throttle
when switching between flight conditions or flight modes, the
main gear may be damaged by the load caused by the sudden
change in the motor rotation speed.

Bty FOEE
(CoF—%—3ar¥a—y7ufz@HL-LDTY, )
MESC(7 ~ 7). Bk, EimFICL V&bl 3,

HPitch setting
(This data originated from the use of a programmable transmitter.)
* It may vary depending on the ESC (amp), main unit and battery.

—fEH R HETY . General guidelines.
[E=K1] [Model | LT el oy v =7 % o- % FohO-F-yay

S \H é a Hovering Loop Roll Auto-rotation
-~ -~ NAE Y F . . . . o o0 .

n n High pitch 9"~ 10 o ~10 8 ~9 12
©lC) Ollle) .
= ! ! = VAR IVE/4 6° 2°

i I Hovering 3
ollle) (Ol o—ty . . o .

Low pitch A4 ~-3 -6 h -

LS BT
wH %4,

Lift blade a little
and measure CH GAU

#180mm

A & = Caution

A * & Caution

DHFeOR—HE Y F47— (2513-040) #EAL TL EEWL,
Make sure to use only Hirobo manufactured pitch gages (2513-040).

A4 YT L= FOSENHSH80mmD & ZAHIZE Y F7 = J AR,
A 2T V= FERROHTIZINT T 228 v,

Install the pitch gage at about 80mm from the tip of the main blade and point
it towards the front of the unit.

A 7 & Caution

TARNWVT Yy TTOLERT S A b2ITIHEE. FRPERX 12 TL—
K(SEX 4 > 7 L — K(FRP) L=550 (0402-621))D{EA##HRBL £ 7,
For flying in idle-up mode, we recommend that you use the FRP
main blade (550 mm-long SE main blade (FRP) (0402-621)).

254K TAy Y ESTTRTAYIHFFELEY, EXHBZXF4
N7y 7 hokRITBBEE. SCTATAY I ELETICEESE
THAELTTFEL,

If the slide block interferes with the radius block, or if the pin
falls out of the slide block, move the radius block vertically and
adjust.

FTUTATHaY Y
Radius block

ENOY/EV
Touches.

a5

Comes out.

ATA RKTa Yy

Slide block

A 7 & Caution

REGPHDEXRR. FVTX

Z20Y MIVAT v IBTIINADEE, T
A RK7TOy s ESTPTFRTOAYIFFHELEE
AD?

Does the slide block interfere with the radius
block when the throttle stick is at full high?

VEEAD?

A0y MVATF 4y I TZIVAA-DEZE,
ECHBRZARTAY I H5HRITBEEH

Does the pin fall out of the slide block
when the throttle stick is at full slow?

JOv & ELFICRBS AR
LTLEEL,

In case of a malfunction, move
the radius block vertically and
adjust.

37




BEY Fh—TDOFRE
HEDITWH X THAORERHOFTHEE TR LS,

) 2 VTR
overing 100% 00p 100%
,// //
//
50% / 50%
/ /
/
0% 0%

ATA9) 0= AFA9 ) W AF49) M

‘ AT40) 0= AFA9) W A3 490 M
Stick : Low Stick : Center Stick : High

Stick : Low Stick : Center Stick : High
WOy bLh—T OFEE
A 5 & caution

MPitch curve setting
For the setting method, refer to the instruction manual of the transmitter used.

T — )L R i—RU—?fDSV
Roll 100% uto-rotation 100%
A
.~
50% 50%
J/
/
0% 0%

ATA9) 0= ATA9 ) W AFAv) M

AT40) 0= A7) W AF49) M
Stick : Low Stick : Center Stick : High

Stick : Low Stick : Center Stick : High

EThrottle curve setting

ESC (7>7) 20— 44— MERERZDHDELTHEAL TL

PHYUET,

£EW, AO0—X 42— MEEEF B VESC(7 > N EFERALZHBE. €
— S —IRBEFICSBICO— 2 —BEHS LY REHSHIETHDN

Please make sure to use an ESC (amp) with a slow start function.

If your ESC (amp) does not have a slow start function, the
speed of the rotor may become extremely high when the motor
is started, potentially damaging the main unit.

Z ZCIXIETIZESC (7 v 7)) %M L7-a0ikEf % 3l L
i@_o

(CoOF—¥)—13ary¥a—y7uR2EHLZbDTT, )
XESC (7 7) . Bk, BHFICLVZ(EL T I,

— M HETT,
HRAE— K
Gus mode
RN T V=T
Hovering Loop
100% 100%
"
—1
r,/ 50% 50%

0% 0%

AFA) A= ATA9 AT AF49) M

' AP0 0= AF49 AT AFA9) M
Stick : Low Stick : Center Stick : High

Stick : Low Stick : Center Stick : High

HINF—F— K | MaxEIEREL (rpm) 2000rpmDIHE
Governor mode | When max rotational speed is 2000 rpm
RNY 7 V=75
Hovering Loop
100% 100%
50% 50%
0% 0%
ATA7) 0= AT49) 0T AFA9) M ATAY) U= A4 ) B AFA9) M

Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

A X & Caution

A setting example is explained here if using a JETI made ESC (amp).
(This data is for when a programmable transmitter is used.)

*It may vary depending on the ESC (amp), main unit and battery.
General quidelines.

UEH% F—ra—7—ar
o } .
100% Auto-rotation 100%
50% 50%
0% 0%

ATA9) 0= AF49) W AF49) M

=Y —PFIETBMETHE L
Stick : Low Stick : Center Stick : High FIET B IE TS

”Eﬁ% F—trO—7—av
o ] .
100% Auto-rotation 100%
50% 50%
0% 0%

ATA7) 0= ATA9 ) HE AFA9) M

! E—Y —PMEILTHMETHL I L
Stick : Low Stick : Center Stick : High ¥ o

COHRFER—MHEEYFH—T, 2Oy MLH—TTT,
(A E21—47OREAENDHNTT, )

ESC(7> 7). #k. EMEFILL-TEELDZGZEIPHIET,
7514 M ELTHRABLTLEEY,

This setting is for a common pitch curve and throttle curve.
(Obtained when using a programmable transmitter.)

It may vary depending on the ESC (amp), main unit and battery.
First fly the unit and then adjust.

A i & Caution

O— 4% —E#E$32000rpm FTERAL TS £E W,

Use with a rotor speed of 2,000 rpm or less.

38




Cabin installation

. . . Fyvruvs
FrEEETILER, CIEETHALY LRV E S & Cabin lock
ARG -8R D £95
‘When removing the cabin, pull it towards the front while holding here
X ¥ ¥y oOME with your fingers.
Cabin protrusion
N Freroy s
Cabin lock

ol (AN IS
%{?}?’%f/\‘\amm}unll"
S \

) ®

3
DS

kS
it 1=
\ )

LFEYEryOL—VEMc70y b 7L —2%@L, FY ok
FLLEELET RS F Y E YOI F vy Oy 21213 T 5 E

THLAA T T,
2.1 F o076, “ERYEVEHIAICT, SHEALEESINT
A 7 B Caution VB PR LTS,
R A N 1. Insert the front frame into the cabin’s rail and, while holding the front of
v t ZOL—IEBHET D Y hIL—LFEThTNBE, the cabin up slightly, push the cabin protrusion into the cabin lock.
FYECHPRELLY, VVENBZENFHUET, 2. Make sure the cabin is set firmly by pulling the cabin pin out towards the
If the front frame comes out of the cabin rail, the cabin may front once more after having been inserted
fall out and be damaged.

Affix decals

PO S FARIZHE D 96

Affix both sides

]
2
4
I

39




3. 771 MiE Flight

AN)ATH=F, A v U—=F— T U= —=HPEETHR L 9,
RATIIEROFIZFHEE L, BEL 774 M2 BELAT IV,

HAF D E

HeATHs £ TORMEDER T, ENTHREPENLZDV T L LD w
E9. EBALEELTFE W, EbALEELTWARWE,
DIEIBIZO %Y . KL 7 74 MERDE SNk % 5 W REMED
HHET,

RITS € TEWIT BV

A5
WSS A
. EEHLER, B S

A Warning

The airfield

ST

O Near people
O Near buildings
O Near roads, railway tracks, or power lines

Axx
DFEED =R

O A VUHHEEIZIHEL > TV DD,

0/'-'_&‘_

RATHY

b —FERERLTT S,

HL) BIE, EAELWEANLTY, 794 PTLILLTF
v 7 LTT &,
O REHOEM L ZEEA Y 7 ) — K. BEET SRR

LTT &,

REXHR

E‘ﬁi‘#

[9Ya g Fsﬁj OMAZEBTTOLET,
§¥L<zi$+"&%iaauxj<&> U )tﬁ}z/ﬁ«jﬁalﬂw\bﬁTéw
T/, BEIHERT 572010, REREGEHAED 147 % 150 5602
DT BHMA L 28] @f\°~~‘/°% D)L BEALTZS N,

(2 fil§ 2

The helicopter’s main and tail rotors spin at very high speeds. Make sure to
follow these instructions for a safe and enjoyable flight.

Transporting the unit

When transporting the unit to an airfield, secure it in a way so as to prevent
it from falling over to reduce the risk of breakage of the components which
would compromise flight performance and safety.

A Caution

Checking the unit before flight

O Check that all of the screws are well fastened. New units tend to have
many loose screws. Make sure to check them before every flight.
O Check that the transmitter and receiver batteries are fully charged.

Safety measures

To be prepared in the event of an accident, we recommend that you take out
an insurance policy for radio controlled model aircraft. For more details,
contact your dealer.

Furthermore, in order to ensure safe use of this product, please reread the
“Read before assembly” contained in this instruction manual one more time.

40




1A= T 54

@ MDA L R D KHEOB X ZIRLICHZATEE T, HRICHE
DEIC X)L FTCHREMELEL LN

LEMAZE X, RERTE-> TREOERA I E T,
GEZEMDOEIRIT “OFF” DIRAE)

2. lvarff K, 9—4H- K, ZLXR—=F—Fv7 .- ¥
Yo ATy MU - A H— - - - | EFEERLEPOAT A Y
JEERHE L E T,

CDEE, AT Ay 7EIEEE DI, BEOB FiEA A—Y
LAEMBIT)IEXVwTL ),

MDA A—=THREBHEDTTA P TUTHIZEZ ZRWR)ER % 5HE

LEd, MoicREsE 2B 20ELL ),

REBDZAT v EREDENIZ
Transmitter Sticks and Unit Movement

Imaginary flight

@ Familiarize your fingers with the basic steering controls used to operate
this unit. Practice repeatedly until your fingers move naturally.

1. Place the unit on the ground and stand behind it, holding the transmitter.
(Make sure the transmitter power is turned off.)

2. Practice operating the stick while saying out loud, “aileron left/right”,
“rudder left/right”, “elevator up/down”, “throttle up/down” and so on. As
you move the control sticks, try to visualize how the unit will move in
response.

Note: This visualization training is very effective and should be practiced

repeatedly.

E— NI Mode 11
| | . .
I o Left Right
22 |h#ey | [ :
o=
4 = =% || = Left=Right
LAV JL “ Down gor\z,ny 7T
T
-
~ e
Hiolomnom
? = — —
T Up
£i
! | ]

5 [ED )] |41
| é T:E — Left—Right ——=

5 Up
A Q
0=
H1Gl 1
b 'ﬁ — —
0%

T Down

41




774 MIHDPITED

BERELELLD
YWbh)—EFrv 7 > AVIIHEEIHE > TWE TN

YR EBA - EBADO N\ T ) =3 FNENFEI T BENTNETH?

RITBICEWVWED

ARBOHERE LTS,
Check the frequency.

A E% Warning

ELICSYAVERTEATVWBIAPWVWES, BTFFESTVWBEAE
BBEHERELEY, £, BAOFESIRAEREHEFICERAET,
RUBEE#zRFICHERAL 256, RIFE - BRTEL EOERE
PREVAZTRBRTY . BRICLIBEOHIE,S. EXLER
Z|IERCIBNDIHUET,

If other people using radio-controlled devices are nearby,
make sure to check the frequency you are using, and be sure
to give them this information. If both parties are using the
same frequency, there is a high risk that unit will not respond
correctly to the controls or may not respond at all. This can
lead to the unit crash-landing, or other, more serious,
accidents.

A &% Warning

MOEOREDZE. BAFBOBRET T EZEV, EE~HE
DEZRIITVWEL £,

Beginners should not attempt to practice if there is a strong
wind. Wait until there is no wind or only light winds.

Turn on the transmitter

Let’s go to the airfield!

Double-check
Y¢ Check again — Are the screws firmly tightened?

Y¢ Are the transmitter and receiver batteries fully charged?

When arriving at the airfield

E)EREREEITVE T,
Check the movement.

ZfEtk OEIFHA A v F£ON
Turn on the receiver

OFFIX, B DJHT
Reverse the above order to turn off

FHEE. AT 4 7B IZB TV 2
THROFHE I > THEET A P2IT2VEY,

Are the rudders moving in accordance with the controls?

Perform a range test following the transmitter’s instruction manual.

42




(A RA |
Axs

Adjusting the tracking

A Caution

POy TOREBEBEIRTTOT, #iFHS10miEBEN TIT
BUVWET,

Make sure to adjust the tracking at a distance of at least
10m away from the unit to reduce the risk of danger.

1LABY VAT A v 7 %Wo ) ENANIE) A LI RDNE 22 OF

EABERICIED T,
U—% — Q% Bt s RET,

2.0 —% —O#HE L RTFE W,
2o — & —A%fE Ui 2@ > TWIIZOK T A%, ETICFh
TWABEE., b v xr VP UETY,

NIy RV IFKIIEyFOy Kooy Ry PO LT L
ij‘o

A HIROEWT L= Nl — Oy FORIZMIET

D¥yFay F
B: Wlif o7 L=l — By FORI%Z#iHs
DEvFuy F

Az

. Slowly raise the throttle stick to its high position and stop just before the
unit lifts-off the ground.
Observe the rotation of the rotor from the side of the unit.
2. Carefully observe the path of the rotor.
If both blades appear to move through the same path, it does not need
adjustment. However, if one blade is higher or lower than the other,
immediate adjustment of the tracking is necessary.
3. The tracking is adjusted by turning the rod end of the pitch rod.
A: Pitch rod of the blade spinning with a higher path
Increase the length of the rod.
B: Pitch rod of the blade spinning with a lower path

—

Reduce the length of the rod.

A Caution

FIvRTHThTOS ERBOERICA Y £T, BEXICE
IETHAELREIERLET,

FOy XL TRBETSEHETHI—E. ®NU LT TOE
vFEEMRELTT &V,

Incorrect tracking causes vibrations. Repeat tracking
adjustments over and over until the rotor is correctly
aligned. After having adjusted the tracking, check once
more that the pitch angle when the unit is hovering.

Pitch rod

o)
®

la%
i

b

5D
Q7
-
o
ﬂt&-*-'a’_./o [

——

.

)




E—424—DEEZHTFTTHELLD Speeding up the Motor
A EE A Caution

ABEICADWEVWC EEZHBERELTT RV, Make sure that there are no people or obstructions in the
BEICEEYWI BV EEBELTTEL, vicinity.

A EE A Warning
MOTOFIEVWE LY HME,LSBAEVDEIICLTLEEL, Beginners should not attempt to take off suddenly. Move
T, ZOY VAT v 7P LT2RETELIICL. & the throttle stick slowly and under no circumstances
WMERERERICLTRVWTERA, should you move it suddenly.

MHTITALAVAT I - FMENDHE, BEEHLT D
0402-818 E— 771 AX vy K&y b (F77V3>) OFERAES
BWHLET,

If this is your first time using a radio-controlled helicopter, we
recommend using a safety skid set (Code No. 0402-818,
optional part) to prevent any crash landings.

*The prices in parentheses are the prices excluding consumption tax.

oo, B | e
Code No. Name Q'ty Price (Yen)
=774 A%y Fkv b 170 4,200

0402-818 | gafety skid set 1 set (4,000)
LARIIEE 2R LRI TEEZ 7, 1. Point the nose of the unit directly into the wind.
2RO R OBFIOMIBZED L ZAHIILE T T, 2. Stand about 10m diagonally behind the unit.
3.ABY MVAT A v 75 @oL ) EIFTWEFET, 3. Slowly push the throttle stick.
4. FEDNEE EDBD FH o/ b A0y MIVAT 4 v 7 g AT 4. When it looks as though the unit is about to take off, return the throttle

—IZRELEY, stick to the lowest position.

B

Wind Direction %

T YT FIEEEIMITL TS W,
- =+ Extend the antenna completely.

0402-818
=774 XFy Py b
Safety skid set

CNMGeE  EN 1)

— /3 — /3

10m

WwohEAT Y PIVAT 4 v Slowly raise the throttle stick
7 ENANZ EIFTF vy, towards its high position.

44




NUWNOEE

WARDPFEEEDND ) EF D EE BKIZVLALTHNMECIZS T

FTo COEEEBETLILEZ M) ALV ET,

[Thvor  TLA—5—0rU LEE |
.E—F —%fFl&8, REHRORXT 1 v 7,

MY AEFIIZL

T

AT v va7b—bMEEM - BIEE? S AT, YTV WhE

ALTLIEE

ENCTWAIGEIEZ) v r—Yuy FOESHEY LTKFICLET,
2 HFVE—F—mIrE s, FEBRAEIEL L) THNIIRERKD

F)LLN=% o THELET,

I

ILRXR—%— Elevator

‘ gy Down
ILNR=F— == Elevator "=

| TIT e A UP Left Right

[55—0ry LER|
Ty ONT =LAy JHEBEZOFFIZL TITWE T,

1.9 —avra—Lay FoM2Ey FZ¥ F&ELCRELET,

JED AN < M2H v IV K% b
Turns towards left Shorten the M2 rod end
=12V lIaNLIES M20 y KT RZEMIEY
Turns towards right | Extent the M2 rod end

()

[ — [ —
-— > -— >
i i Left Right
Az

e < MY A ELICE) DS

Dirifts left Move the trim towards right

i < MU A EREICE) DT

Drifts right Move the trim towards left

HIES 5 M) LERTy TICEHPT

Drifts forward | Move the trim towards up

%iB9 5 M) L&Y IZEIST

Drifts back Move the trim towards down i
Forward

Adjustment of trim

When the unit is taking off, there may be a tendency for it to drift in one
direction or another. Correcting this drift is called trim adjustment.

|Ai|eron / elevator trim adjustment

1. Stop the motor, put the transmitter sticks and trims to the central
positions, and look at the swash plate edge-on and head-on to check if
there is any drift.

If there is any drift, adjust the length of the linkage rods to make them
even.

2. Restart the motor, and if the unit still drifts, use the transmitter's trim
levers to correct.

Left

Rudder trim adjustment

Perform this operation with the gyro tail lock function
turned off.

1. Adjust the trim by rotating the M2 rod end of rudder control rod.

i
Right

e F—)1=vy Fr—A
O @ Tail unit case
« ) .
Mo s | AT
Shorten | Extend

M2uy N> N
M2 rod end

A Caution

FT=IAy IR v/ O2ERALTVWR5EIE. XEHTOH
JLRABZITOE YA, £/, XEROLARY21—-2323 %
U UHEEEEOFFICLE T,

You cannot perform trim adjustment with the transmitter
with a tail locked gyro. Also turn off the transmitter’s
revolution mixing function.

A xs

A Caution

FE—pRESTIAEY, BEBLTCLES BRI, S4—H¥—
FOBEFRAD LR v 1 ODOBREFRIFEAMICHE > TL
BEREMS S ET. BREBLTIEEL,

If the rudder gets misaligned or rotates, it is possible the
rudder servo direction or gyro detection has been reversed.
Please double-check.

45




HTRRERN) D TDHE

BTRERSY S TIEDNT

Corrective steering and hovering practice

Corrective steering and hovering

AT 4—-0OEELE. P LERELTSH. XOY MVRFT 1
v E LT EEITCEBEPE-TCICERTEIEEHYEE
Ao, LHL. BEDPECFRERMDOEEZITE. NTXERD
CET. BF2E>9CIKERSEAY . AUHBICEHIESES
CEDPTEET, CORDEEHTREVL., #EEZRIUAME
ICBIEESEREERND L TEVVET, #BEEHELSBET
B, TR HTHROEFEZITVEL LD, COHTRFITTS
I CBS5 Ve, PRTRBEROIELEFTEEEA,

A axx

Due to the design of the helicopter, even after adjusting the
trim settings, the unit will not rise straight up into the air
simply by pushing the throttle stick. However, by steering in
the opposite direction of the drift, you can keep the unit
balanced, make it go straight up, or keep it stationary. This
kind of steering is called corrective steering, and keeping the
unit stationary is called hovering. Before attempting to fly the
unit, practice corrective steering repeatedly. If you have not
mastered this skill, you will not be able to keep the unit in the
desired space in the air.

A Caution

BABEICADWEWZ EF#EELTTEL,
ABRICEEMHI LW EEHESBLTTEWL,

Make sure that there are no people or obstructions in the
vicinity.

T YT FREEIMELTTEw,  T~--
Extend the antenna completely.

Step. 1 '?hai’ﬁei\o);e;iftlfoor? ﬁ;ﬁ:aztice
TR Mode I
[ !
i@ @Be

WohEAB Y PIVAT 4 v Slowly raise the throttle stick
7 ENANZ BT TF v, towards its high position.

WET 2 & EIBEORDETIoMS SVl & 2 AL T,
When practicing, stand approx. 10m diagonally behind the unit.

A4 TL—FOWRERERALEA
Main Blade down draft

AL TL—FOREES LE (BEMR) IC2WT
WHEIPSIMEBELETOEITKRNI T35, BiEEIx1>
TUL—FPREFEALEADEEEZRIITISIILET, Bw
P> TESDEBNDESEFEICEFTAHATLESV, REEAL
BOEEEZ I B2, REPRELTEEILPTL( L
b) 35_3-0

Main Blade down draft (Ground effect)

When hovering within 1m off the ground, the unit’s main blade
creates a down draft which can destabilize the unit. Firmly
raise the unit until it is roughly at eye level. This will lessen the
effect of the down draft and make the unit’s position easier to
maintain.

WHESDLERA LS, A0y FVAT A4 v 7 %@ o) LTI,
BT EEIETT SV,

When the unit begins to lift-off the ground, slowly lower the throttle stick
and bring the unit back down.

Wiz LT e, 2ny MVBEOEREEZHIZIOT T L L),
Continue to practice raising and lowering the unit from the ground until
you feel comfortable with the operation of the throttle.

46




Ay - ILAN—2—BEOHKE
Aileron and elevator operation practice 000 .‘ f

H ‘:lll O ooy

LAny PEAT A 7 ERSCY ERITET . BEPBOTLE £ 23, BTROY M7 1 v
2 ARG AT o725 B 7 il £ SEF. B¢, TEUBEREOMDES B
ZhTY, BLA-FoAT 4y ESLTD LTHEEEELEL 55, £/, BEECBAT
Bl EOMBEICLELEFIELEL LS. LE-mo—H, BEEERSE, BELS10MCS
. Slowly raise the throttle stick. WOECHICESE. BBEEBLEL £
2. When t}_le unit moves in any dlfecnon back, forth, If the nose of the unit moves, lower the throttle stick
left, or right, gently move the aileron and elevator and land the unit. Reposition yourself diagonally
sticks in the opposite direction to return the unit to behind the unit and continue practicing. If the unit
its original position. flies too far away from you, land the unit, get to
about 10m behind it, and continue practicing.

—_

74 —BRIEDHE

Step. 3 Rudder operation practice

LAY MVAT 47 2®ol e EITET,

2 BE AT NS, B E Iz T 5
— AT 4w 7L LIOHr L, TTOMES
[ In bELEHICLELE IS

"l'\'\?j:ﬁ? n @ 1. Slowly raise the throttle stick.
] ] 2. If the nose of the unit moves left or right, gently

move the rudder stick in the opposite direction to
get the unit back in its original position.

St 4 HOFRTHEEET S _

ep. Practice circular movement - — ~
STEP. 1~3 O#IEI= 40 7 & I EOMIEE & L1F 5 %, Hhif 12 - AN
HERME, FOMTTBHLAYEEERMBELE LI L), / T T Tl

After you feel comfortable with the maneuvers in steps 1 to 3, increase your
accuracy by drawing a circle on the ground and practice flying the unit within

the range of that circle. / / 4
N Ve
N ~ —~
BN H7ZAZAMENEL TS ’ - — - /
The more you feel accustomed to the maneuvers, P
the smaller you can make the circle. ~~
— -

—

NJDAREEZ T, AN TOHFEBEET S
Change the unit1s orientation and practice hovering
STEP. 1~4 & +40IZf08 L7z 6, ARMIEIZIL 5, STEP. 1~4 &

FMULMBEELET. 20H. BAEOIEHIZY L, ML L) I
STEP.1~4 Z# DR LB LI L &9,

Step. 5

After you feel comfortable with the maneuvers in steps 1 to 4, stand
facing the side of the unit and continue practicing steps 1 to 4. Afterwards,
repeat the same steps standing right in front of the units nose.

L= VAN
Hovering while standing Sl e
to the side of the unit MRS T

STl AR ATV L L. Hovering while standing

) ; . . in front of the unit
Practice standing on both the left and right —hand sides.

47




774 MEED MT TIVEEHE

How to eliminate troubles during flight

fEIR
Symptom

R
Cause

A

What you should do

EhH%
NIRRT Out of alignment

Tracking

W\

not been done.

YyFay Figks

Adjustment using the pitch rods has

YvFay FORS%
M7 T
Adjust the length of the pitch rods.

P TET HELTrI v X7

[l Fz A

VAV IS =) Low rotation

0 — % —[al#nfk
Rotation of the

ALY TVL—=FROE Y FANE,
Pitch of the main blade is high.

EyFay FEMILTHELET,

(RN v Ta— % — [z 1,450rpm < 5 \)
Adjust by extending the pitch rod.

(The rotor should rotate at about 1,450rpm during
hovering.)

rotor during

EvFoy FEiidTRELE Y,

hovering EHEATES A4 YT L= ROy T, T B TR
High rotation Pitch of the main blade is low. Uk.” V7T FI 4 .[EEL‘ 1450pm < 51*)
Adjust by retracting the pitch rod.
(The rotor should rotate at about 1,450rpm during
hovering.)
RN Y TREIZT = VHELRID | Vv A WEEAEW BEE LT
ENCICRS The sensitivity of the gyro is low. Increase the sensitivity
Sy A O :(l)lsei?rill sways left and right during
Sensitivity of the il
£yro EERATHICT = VDELRICS | Vv A UEEIEHW KES TIFE S
ns The sensitivity of the gyro is high. Decrease the sensitivity
The tail sways left and right during
flight at full speed.

DEDZLZBHNRIIZ->T, ENTOIAEENHAH L SI13fHH
L, BE ETORGEE 7213, Bt y=71) ¥ 7 —
EZIZTHRET S

Should you still have some doubts even after having tried the above, stop
using the unit and consult your dealer or Hirobols Engineering Service
Section.

A - REHE

QIHO 794 MDPKT L, BRETABITROEICEEZEL TIT- T
{7ZE W,

@ BROMBENEE, B LTKREVIILEWTL S, B
OWMESLEBTHOYEDFERRELRY FT, VT ATHENS
M TN IA=NVEBERICEALT, 2B VT ATRENS &)
WL TLEE W,

@ BHMANY T —3LTHEE, AE—-Farybo—5 =25
ML TRERGITCRE LTS,

@ BEOR, A4 7L —FEIAL, $£7224 v F55, OFFOIK
BCTHLrEAMAL TSV,

® HON7-2887, F-HNOERMOREIIES, ZROERIC
HZYFETOT, FEL TS,

® R EZ T8, LROWRET, BiEL O X WP CRE
LTLEE N,

BEHEEVTAL 7V

MR T, WH B o 2EMmONG L, ROMIEELTT

éb)(}

O FM & o THR L THEHIT 5,

OffHFEADNNy 71) =ik, BELEFETY,
BEEICESLTIE, Ny FU—U YA 2 VIFHENES L, BAH
T T &,

Cleaning and storage

@ After finishing your flight for the day, follow these steps when cleaning
your model.

@ To reduce the risk of damage to the radio controls or of the occurrence of
rust on metal components, never wash oil or other stains with water.
Wipe with a soft cloth or spray the surface with alcohol and wipe the
stains off lightly with a soft cloth.

(® Be sure to first disconnect the batteries from the unit and the speed
controller, and keep them in a safe place.

@ Make sure to remove the main blade and turn the switch to the OFF
position when storing the unit.

(B To reduce the risk of discoloration or distortion of the body, make sure
not to store the unit in direct sunlight or in a car for long periods of time.

(® When storing the unit for long periods of time, follow the steps above
and store in a well-ventilated area.

Disposal and recycling

Make sure to follow these steps for the disposal of old parts when replacing
with new ones.
O Separate objects according to the substances they are made of.
O Used batteries are a valuable resource.
When disposing them, make sure to take them to a recycle shop.

48




4. X > 7F > X#m Maintenance

In case of a fall or crash

B% - MEL LSS

\4

PBFAAO—-F—THWMLTAEEW

Replace the main rotor.
Y Fvy!
BEBD H1% B IzF X, BEYD B
Check each section. Check!
Parts have scratch or are broken. _ FIvy KA B
YES | NO Check point
v CAFET A== DMWY
=R 0 s TV T = LD, N A
Replantﬁ:gntshce*%)arts F7y—3y ba—my KOSy
: - Bend of stabilizer bar.
| - Bend of tail boom pipe.
* v Fry - Bend of rudder control rod
ARUL G754 | EEbs
Hovering flight o _ X
A vibration can (b v X v 7 hE5bEET)
YES NO be seen. (Set the tracking.)
~ Frvy! *
XA X MDA AL YA NDHMD o TS oK

Check the main mast.

YES

\ /

NO

Check!
The main mast is bent.

Fvy !

Replace the main

AT NDIH

¥
A4 TL—RFDOAE INT VAR TV DA

mast. Check the main rotor blade.| check!

The main rotor blade is balanced.

NO YES

\4

Fvy !

NS XS
Balance the main rotor blade.

Balance of the tail rotor blade.

K. Tl XA D H
INTG YA E ST WD
Check!

F=ILTL—KDONZ R

NO YES The tail rotor blade is balanced.

\4

v Fzv7!
TP Y TAE Y RADHiD - TWA

NS X

(i)

Balance the tail rotor blade (replace).

O—4%—A~v KDAig
Check the rotor head. | E"e¥!

The yoke and feathering spindle are bent.

YES NO
\ \ Frvy ! o
ZE> L woE-NTER | LT
Replace the spindle. Check the center hub. | ©\*%
Check!
YES NO The center hub is bent.
* \4
Re E:elstlh—e/t;e?lt%ﬁub BELFENCHBRF S0
P T . Consult your local distributor.

ZDDER

(Fzv 7 RUSHRELEL L
U oN— T L DEE - 1L
TV —FDZY

Other reasons:

F9,) (Checking and parts replacement
required)

Damper rubber, main blade - - -

49




L XA X DX I. Main mast replacement

T—IPMFNTVWBE XTI, 2Oy FEEDFTLE Apply thread locking agent to the screws indicated with
Sy, when assembling.
LE=F =~y FEE Y+ a7y bEDR s
. : 2.0 — 4% =~y FAssydDM3X18CS % T4t
Vryhr—=yuy FEBULFE T, LEd ’
1. Rer;lovet the linkage rod between the rotor head and 2. Remove the rotor head assembly M3X18CS.
wash-out.

S M3} A 14y b
\§\<\\\\ M3 nylon nut
N
N ,

AZEIAF—arta—jpay F %

Stabilizer control rod @ 2 XV T—s01y R
wg’ﬂl\ 1KY Mixing arm rod
‘ G ’\‘ l;\

AFEIAF—arba—pay K
Stabilizer control rod

A

¥4y
Mixing arm rod

3.V A ME v 7 OMAX4ASSE AL L 9,

M3F AT rFy b
3. Remove the mast lock M4X4SS.

M3 nylon nut

5 ATy vad b= UAvaTy
FEBIZFE LT, YA M EGIE LIFTHL
HLET,

5. Pull out the main mast leaving the swash
plate and wash-out.

4, A A4 ¥ FY AssyOM3X16CS T B L £ 5,
4. Remove the main gear assembly M3X16CS.

XFANHDLYAEIE, Y AU THI-T . L

[ A% “rk",)/:.

Use a file to remove any scratches. /*'i ~I
~Abays
Mast lock

. RZEZ A —N—D3Ha Il. Stabilizer bar replacement
MA4X4SS LA EA R OMAXASS & AT L= FORLTERHLET,
B LE9 2. Remove one of the stabilizer blades.

l.l\l/{[g(n“osvse the stabilizer stopper ﬁ?ﬁfb'}jﬁ(}&“b‘ﬁﬁli\ ‘iﬁﬁf“i’ 9 5 :ﬂig%j—< AEE

‘ Z DR, YIS N ko726, Y AU THBRE £9,
If the stabilizer bar is badly bent, cutting the end nearest you will make it
easier to remove. Use a file to remove any burrs that may be left after the
cutting.

M4X4SSDBAHEFT 3% X & 72 5 T
WABREE, YA THID £,

Use a file to remove any scratches near
the M4X4SS.

50




. AE> KILD3AzHA

2. 7LV—=FRLVF—oOMaF A arFy baRO L3,

2. Remove the blade holder M4 nylon nuts.
M4+ AT+ b

M4 nylon nut
FW ¢4X¢9X0.8T
N Yy Fuay F
@\ Pitch rod

YyFoy K
Pitch rod

AN
4
w M4F AT+ b
M4 nylon nut
@,
D ]

lll. Spindle replacement

3.7V—=FRVy—%3FL, AEY PV Esl&ik&d ¥,
3. Remove the blade holders and pull out the spindle.

A RN

FW ¢4X¢9X0.8T

IV. B> 2 —/N\T DA

IV. Center hub replacement

IFVYIT A

Mixing arm

M3X6PH

-7

LIUASBEIZAIETAF—N— AFET — L4
RO LFE T,

2MEBHEIZTL—FRLVY—, A FILEHL
MLETS

M3X6PHZ W B0, =V —%IZFTLET,

4.3 — 7 DOM3X8CSEWAH O, I—7 2RI L £
TO

. Remove the stabilizer bar and stabilizer arm in
accordance with II.

2. Remove the blade holders and spindle in accordance

with IIL.

Loosen the M3X6PH and remove the seesaw.

Loosen the yoke M3X8CS and remove the yoke.

hed

—_

bl

}\ FW ¢3X@8X0.5T I
% # 7 —3X6X2.6 OKE
M3X132PP:3 . S/OF e Collar 3X6X2.6
FW ¢3X08X0.5T \ /s M3xscs
&
0 IFVLIT—A
M3X8CS

717 —3X6X5
Collar 3X6X5 CY
FW ¢3Xg9X1T IS L
Mixing arm
RV AV

/y S FW ¢3X@9X1T
3 C/ # 7 —3X6X5
Collar 3X6X5
/b 2 FW ¢3Xg8X0.5T
Collar 71 5 —3X6X2.6 C/ M3X12PH
Collar 3X6X2.6

Center hub
"6\
FW ¢3X¢8X0.5T M3X6PH %/

V. E—42—DE

—_—

Remove the motor mount M3X12CS.

V. Motor replacement

CE=F =y Y P RO TV AMIXI2CSTUY AL 3,

FW ¢3X@9X1T

M3X12CS




VI. 7=V T — LN TD3H V1. Tail boom pipe replacement

1.M3XI12TS 23§ L. KFREZIIL T,
1. Remove the M3X12TS, and then remove the horizontal tail fin.

M3XI12TS

/ (7 (9 Remove the

v rod end

M3X25PH

M3XI12TS

M3X12TS

2. M3X26[IL Y A % #ZD T — VAssy % 2 LA HE T3,
2. Loosen the M3X26 countersunk screws and move the tail assembly
slightly forwards.

M3X26lIL
M3X26 countersunk

M4X4SS
@ 3RS — =Ty T v S OMAXASSERE  HILD AL F 5,
ANVVASS 4 4M3X26IME A %4L L, Brg AL ¥ —%H WH LTS,
vy 7 HlE SHART=V=—DTFYTEIL, FIATT =) =5 b ERYILLE T,
BEL =4 6. 7 — IV EXr— ADOMIX2SPHEW 50T v KL FASL, F—VFY s — A %3]
on't use thread n
S&> locking agent EELEE S . . .
% THALTEHEEE, #4307V b0 HEEFAR TR CILCER L TLZ S,

3. Loosen the M4X4SS on the starter coupling and remove.

4. Remove the M3X26 countersunk screws, and then remove the bearing holder.

5. Remove the flange from the guide pulley, and then remove the belt from the drive pulley.

6. Loosen the M3X25PH on the tail gear case and remove the rod end. Pull out the tail gear case.
7. Make sure that the rotational orientation of the timing belt is correct and that there are no

\ distortions in the belt when assembling.
d
Q

(/@)\)

=
M M3X261I
0 % M3X26 countersunk
ww

52




MEMO

53




5. {f{&/Y— "/ (Z DUV T Repair parts

Q@HIE/NN—YDZEAIIDEEL T XYM EBAINAEREAT—RNO.ERFFES > THE VKO ALY,
QLN HETEASRELIGE I BEEYNN—VRETTRREFHICTESHELAAT I,

P mIEEREICT. R Z M HS3A~7ARME THE BV AELET,

FCEICBFLSS L ANA. ERER.GW. B EARAFDOTEIE ARARBIIHE3H~7AREBESE TV EET,
EJoR H*D&Jtiﬂﬂ%ﬂw)f H1E~3BIFERPICHBIEREEN L ZELHIET,, HOHIUDHIT TR LIV,

I-;ﬁnno)z_ﬂ Boxk EOBEE. TN EEIELEP BV ESE I BFERTTHIEATIBESA LA

sEEEE( 0847-40-0088 ) /IN—VRETIEMED £ HRESCEZSIV, mERHI Y TEBWAELET,

¥IO—KNO. RBIIFERICRRLTHIET . RS BV TTCICHERARTE RS,
BEHOIHEICLER THRIISAHTHEIELADT.I—RNO. SE. . BEEZHERD L. TEXL S,

5 Eﬁilﬁif 2004F1BE
@HFIAIE [FAX |63 [BTEE]ICT . BRLIAKLEESL,
@5 [RE5IB| anEd, BRI BETICBVRIC. KL EEABDAICHIIEEN,

BR A [(ON—YVREDEE+QHED(5%)] + @M (K5I FHFHAH) HLETT,
i 5 BABRAICLoRE FHRADFECLIREBHE BET>TEVEL Ao TTREEL,

Wi (U5 FHFHA) X EmE T HRE BEFVDMKICL>TELNET,

RS Tr w | 1HMALLE | 3HMALLE
X IZLEEL 373%9&5% 107?%;%
dbimE. i B E ¥1,575 ¥1,680 ¥1,890
it ¥1,365 ¥1,470 ¥1,680
RIS (S8, JLfE. Ep ¥1,155 ¥1,260 ¥1,470
B . hE ¥1,050 ¥1,155 ¥1,365
us]Ea| ¥1,155 ¥1,260 ¥1,470
SN ¥1,050 ¥1,155 ¥1,365

() dLBEICHEEND AT /S—Y9,800H AT EXDIHE
B A ETEE¥10,290 [D/X—YKEDEET¥9,800 + DHER(5%) ¥490 | + QFEFHE | FEHFLA) ¥1,680
=HXIEEE¥11,970 £BVET,

EYE (- LTHENFAL) SfiNo.

B8 LAAEAR & A B | ZEXEH]| EUHT - 2BELLE
AT ] ] [ omEmz| B2vs - FZLL
b waEE | % 7

=L [ [ ]-L ] [ ]

e & - K

AR - e

TEL ( ) | FAX | ( )

S—FNo 2 & e Y

O—yKenEEt
QHER (5%)
| ®m&RaEE(O+0Q)

EOR—#XEt UN—V1R) | @R (K51 FEkEhA) | |
T726-0006 [LBERFFHHHkH E£3-3-1 —

TEL: (0847) 45-2834 ({X) FAX:47-6108 -
http://model.hirobo.co.jp/ | sXIEBE=EREEE (D+2)+O@ | |

54




IN—J )X B

Parts list
0402202 2532-047
2532-002
2532-029
2525-009 0402-621 (FI5E)
2521-103 (Sold separately)
0402-641 2500-068
0402-505
2532-038
FT gy 2536-001
2ZGARRTY V5 ; g
Option ) 2505-007
Thrust bearing 3 7
0402-272
0402-545
0402-208
2505-002
0402-508
2531-003
°< 3 > Option
0402-055 17~ P
Brg.{1#%
2506-010 Bearing specifications.
® 2533-005 2500-057
@ / 2525-009
5<6
0402-506 @
o NI
2506-004
%\O\/’ %\
r\;% 2500-086 \%
0402-509 2506-019 2500-057

2533-005 &
2525-009 0402-507
2506-004
2533-013
0402-650
2505-011 2334023
2532-028
2525-011
2532-054

55

/ 2533-014
2506-010

2500-057




* The prices in parentheses are the prices excluding consumption tax.

S 5 ) K
= — FNo. % A ﬁ/‘il&ﬁﬁu g
. | B RATeE)
Code No. Particulars Q'ty | price (Yen) Remarks
T IN— T L 420
0402-006 Damper rubber 4 (400)
AZ T AP —IN— 840
0402-055 | gabilizer bar 2 (800)
RER 735 A
0402-202 | 7 yoke 1 (700) Screws attached
0402208 | ZSAZ ETAY =T L —F 2 1,260 Fv b, AFZETL—F7 1 Vaf
7S stabilizer blade (1,200) Nuts and stabilizer blade film attached
AFETL—=R7 )4 420
0402-272 | geabilizer blade film 4 (400)
0402.502 | 2T A N7 v ¥ v — 5 525 * 7 a > 2500-082 & ILIZfEH T
- Thrust washer (500) May be used with 2500-082 (option)
BRG.77 7 — ¢ 9X13X6 315
0402-503 | g1y “collar 09K 13X6 2 (300)
0402-505 | SEE > =7 H =58 ) 1,050 U, FAOs o M
"%~ | SF center hub H=58 (1,000) Screws and nylon nuts attached
SF¥— vV — 735 2T, Tviv—, XZNAF
0402-506 SF seesaw 1 (700) Screws, washers, and metal attached
0402-507 | SEX ¥ ¥ > 77 =4 N 630 B, »9, Tviw—, AZLA
- SF mixing arm (600) Ball, screws, washers, and metal attached
0402-508 SFAYVYarbta—L7—2L4tv k I 630 AFZEARNyIN—, K—=), I
- SF stabilizer control arm set (600) Stabilizer stopper, ball, and screws attached
0402-509 | SE7 A 7 22T REER [EN 1,470 K=, %I, Tvx—, AZUA
a SF wash-out set 1 set (1,400) Ball, screws, washers, and metal attached
0402-545 SF7 =¥V 7 ALK FL 1 315 Ty iy —, FAuarF v Mt
a SF feathering spindle (300) washers, and nylon nuts attached
SE X { > 7 L — K L=550 (FRP) 7,875
0402-621 | §F main blade 1.=550 (FRP) 2 (7.500)
0402-641 SF2 7L — FAHR V¥ — ) 1.260 XA T T — NI ad
a SF2 blade holder (1,200) Main blade with holes g4
0402-650 | 9827 7 27 L — FASSY 13X 2,100 IHY ¥ V7T RZXXEE 2 H T
A @8 swash plate assembly 1 set (2,000) Compatible with Shuttle Plus ZXX and other models.
FIT AT — A 315
0404-023 | Radfive armm 2 (300)
Ta v
2500-057 | Brg. ¢3X¢6X2.5F ZZ 2 | %00 gpﬁon
2500-068 | Brg. 85X¢13X477Z 2 (}%88)
2500082 | Br& 93X010X4HA 5 A | 5 1,680 F 73 > 0402-502 @B
) Brg. $5X¢10X4H thrust (1,600) 0402-502 (option) is necessary
1,260 F T a v
2500-086 | Brg. 3X¢7X3Z7Z 2 (1.200) Option
M37) v b 210
2505-002 | 13 nut 201 200
M3FA4 )k 210
2505-006 | M3 nylon nut 10 (200)
M4F AT F v b 210
2505-007 | N4 nylon nut 10 (200)
105
2506-004 | FW3X8X0.5T 20 (100)
2506-010 | FW3X9XIT 20 105
(100)
210
2506-019 | FW3X4.5X0.5T 10 (200)
—— FILE »g2X11.8 315
2509-003 | Needle pin ¢2X11.8 2 (300)
717 — 5X8X5.5 525
2521-103 | Collar 5X8X5.5 2 (500)
EX 65K — V&5 1,050
2525-007 | EX ¢5 ball with stand 101 17000
o5K— (AL) 525
2525-009 | 63 hall (AL) 10 (500)
857K — )LH=6.5 1,050
2525-011 | 53 pall Heb.5 101 (1:000)
vy P A7 12— M4aX4 315
2531-003 | et screw M4 X4 10 (300)
Fy v FA7) 12— M3X8 420
2532-002 Cap screw M3X8 10 (400)
Fyv v TS AZ Y 2 — M2X8 840
2532-028 | Cap screw M2X8 10 (800)
¥y v A7) 22— M2X10 840
2532-029 Cap screw M2X10 10 (800)
¥y v FAZ) 22— M3X18 420
2532-038 Cap screw M3X18 10 (400)
Fx v T A7) 22— M4AX28 630
2532-047 Cap screw M4X28 2 (600)
¥y v A7) 22— M2X12 D=3.3 840
2532-054 Cap screw M4X28 10 (800
FNEH Y A M2X8 105
2533-005 | paj-head screw M2X8 20 (100)
J NI LA M3X10 105
2533-013 | pan-head screw M3X10 20 (100)
FNEH Y A M3X12 105
2533-014 | pan-head screw M3X12 20 (100)
Yy ¥y 7 AZ) 2— MLIX5 315
2534-023 Tapping screw M1.7X5 20 (300)
Yy EY AT 2— M3X8 b T X 105
2536-001 Tapping screw M3X8 truss 10 (100)

56




0402-207
2531-001

N
0402-014 EOa

2508-003 %

2500-048 @I?D

0402-318

0402-016

2500-081

0402-642

2508-003 N

2532-002

2532-005 2505-006

0305-006

0305-007

2506-044

57

2506-010

0402-254

2531-003 2500-079

0402-523

0402-522

2500-080

% 0402-520
&

b
2506-005

0402-521

0400-004




* The prices in parentheses are the prices excluding consumption tax.

= — FNo. 4 A | Bk fi§
Code No. Particulars Q'ty @Eﬁﬁ}@nﬁ Remarks
B
0305007 | SEE motor mount e
0400004 | chuen bl g~ 2 | ow,
0402-014 | £ 1 27 7 98 L] 30 e stached
0402-016 ju;-lFoi?aZhysj e Egt (22(1)(5)8)
2 | g
0a02254 |77 f:)l;l?ilg i ! o0y sZcr;\j/j: attached
0402318 | S0 K )
0402-520 | g leﬂybzu& * ! (322(7)(5)) T bled
0402-521 Sg;siaie_r sia_ft E/L:6§) hL=ed) ! (;8(5))
040252 | §F bl iy 1 D00 | Maneeatches
0402-523 | SF Brg. V5 —g13 i 420 YL Ty ME
SF bearing holder ¢13 (400) Screws and nuts attached
0402642 | 357 o ohow L 330 Pross fed TWC
s B LT | %,
2500-079 |Brg. p6X¢13X5ZZ 2 (13388)
2500-080 | Brg. ¢8X¢19X6ZZ 2 (iﬁgg)
2500081 |2 SN ety '
2505-006 ﬁg?;fonm S 0 oo
2506-005 |FW $4X@6X0.5T 10 (%8(5))
2506-010 | FW g3XgOX 1T 20 | 1)
2506044 | W 05 67 90 31 bick 0 G
2508-003 éolp\) rfngsu— 1:2 e > (2(2)(5))
2531-001 ;it‘yscl;evxv IzBUX;L B 10 (3(1)(5))
2531003 | S5 terow XD o | oo
252002 | o o nXE | o)
2532-005 ga; sZerl?\dz)]()lgL eI 10 (j‘%g)

58




#7323 > Option
Brg.11#%

Bearing specifications grg.{ﬂ% coat
2506-019 earing specifications
@

N
2500-057 %\O\
%\ 5 2506-019
e
2500-057

2533-005

#7232 Option

2500-056

0402-525

2506-004
2525-009

2533-015 /%\; Y f
Q
Q

GN
@
%\Q’\f
G\
oy
N

2533-012 \%
2506-010
( -
@ 17

2521-066

2521-061

2507-002

0402-524
#7323 > Option

Brg.ft#k
Bearing specifications.

0402-107

0402-512

2525-009
—
; =

%o@

>
1 \
0402-512
)/ l
: ! 0402-025

D

(\

59



* The prices in parentheses are the prices excluding consumption tax.

2 — FNo. Tra A ﬁ%@@“ . fii%
Code No. Particulars Q'ty ( }lit’ri ce (Yen) Remarks
SFY>Yr—2%vy M RHHMH) 15X 735
0402-512 SF linkage set (for R/H) 1 set (700)
H25WY > 7+ b 155 630
0402-025 1 11 55 W link set Iset|  (600)
0402-107 | NS TV E» Lov—=t h ) 630 |[F—n, xY, Tvixv—, AFM
NS aileron lever set (600) Ball, screws, washers, and metal attached
0402-524 SEaLZ hEyFLN—%v b 13X 1,155 K=, 2T, Tvxv—, X7V
SF collective pitch lever set 1 set (1,100) Ball, screws, washers, and metal attached
0402505 | SE =V X—=% —Li—% v | 15X 630 K=, %, A%V, ¥, B) 74t
SF elevator lever set 1 set (600) Ball, screws, metal, pin, and E ring attached
. i V=Y= IXVYTT =L TFyyaa =T =4
0402-526 | SF BRG. 2 ¥ () rr—=YH) 15X 10290 | TharLoN= ALZNEYFLN=FRTY 7Ly 3Dty h
SF brg. set (for linkage) 1 set (9,800) Bearings and washers for seesaw, mixing arm, wash control arm,
aileron lever, and collective pitch lever
SF) ¥ 7 —Y+&v b 15X 945
0402-542 SF linkage set 1 set (900)
1,260
2500-054 | Brg. 96X¢10X3 ZZ 2 (1.200)
2500-056 | Brg. 95X¢8X2.5 Z7Z 2 1,260
& : (1,200)
2500-057 | Brg. $3X¢6X2.5 FZZ 2 1,260
&0 : (1,200)
105
2506-004 | FW3X8X0.5T 20 (100)
105
2506-010 | FW3X9XI1T 20 (100)
210
2506-019 | FW3X4.5X0.5T 10 (200)
E') ¥ J¢4 105
2507-002 E-ring o4 10 (100)
717 — 5X8X2.5 315
2521-061 | Cojiar 5X8X2.5 2 (300)
717 — 6X8X3.5 315
2521-066 | Coj1ar 6X8X3.5 2 (300)
7Y A MOy FM2X25 525
2522002 | A djust rod M2X25 > (500)
7Y v A MHE Y FM2X40 525
2522021 | A gjust rod M2X40 > (500)
TV x A MY FM2X12 525
2522028 | A gjust rod M2X12 5 (500)
M2y R N 525
2524-001 | M rod end 101 (500
Oy FT 2 FM2X12.5 525
2524-014 | Rod end M2X12.5 101 (500
y 857" — IV (AL) 525
2525009 1 45 ball (AL) 10 (500)
FNEHE A M2X8 105
2533-005 Pan-head screw M2X8 20 (100)
FNEH ¥ A M3X8 105
2533012 Pan-head screw M3X8 20 (100)
JNEH ¥ A M3X14 210
2533015 Pan-head screw M3X14 20 (200)
JESAT S v ¥ 7 A7) 2 —M2.6X16 525
2537-002 Tapping screw with attached washer M2.6X16 10 (500)

60




2513-052 (¥ %) (Pink)
2513-062 (31 17) (Yellow)

0402-536

2513-098

0402-262 2500-080  2505-002

0402-513

2500-080

/'/ \
/ N
)
%

2538-009

i
/// 2535-001
/

. 2538-003

/

/\

2532-001
0305-002
2532-001

2511-003

2511-034

2521-070

2532-007 | ; 2538-0017 ~
%\@iT 0402-530 (1) (White)
[ ? ‘

| 0402-639

S

—7

§

| & o
> N
! N
Q e 0402-514
N @b}
\\ g
-

0402-639

0305-004

P

0402-639

0402-532 (7 )V I A1) (Aluminum) 2531-002

0402-639 ~

61



* The prices in parentheses are the prices excluding consumption tax.

I — FNo. ¥a A (ﬁ%@% - fif%
H 1. =}
Code No. Particulars Q'ty Price (Yen) Remarks
SE-EPY%— KA T — 12 1,365
0305-001 SE-EP servo stay 1 set (1,300)
SE-EPH#—FK~w b 1,890
0305-002 SE-EP servo mount I (1,800)
0305-003 | SE-EP/N> 71) =<7 > | : 3,990
SE-EP battery mount (3,800)
0305-004 | SE-EP/Xy 7 1) — 7 L — 2, 155 5,040
SE-EP battery frame 1 set (4.800)
0305-005 | SE-EP M3IMLJ+ > b 2 735
$_EP~M3 countersunk nut (700) ;
vyEray s 315 F O
0402-262 Cabin lock ! (300) Screws attached
0402-513 SEFXAL 7L —Lty b 13 2,100 ., ;v M
SF main frame set 1 set (2,000) Screws and nuts attached
0402514 | SEF—FZT ¥ M T 5 | 2,100 | %I
SF servo mount set 1 set (2,000) Screws attached
0402-530 | 7 X7 A ¥ /FYE Y b (H) 1| 1890 [AY, Uy Af
Landing gear set (white) 1 set (1,800) Screws and washers attached
0402-532 | 2T 7 B84 7 (7 v 3 Adh) N 840 Fx v T
Skid pipe (Aluminum) (800) Caps attached
0402-536 SEF¥x Yty b 1 3,150 Fyvruvr, £
SF cabin set (3,000) Cabin lock and screws attached
AFy N TE v v T¢8 315
0402-639 | 51id pipe cap 98 4 (300)
Axy F7v b (A) 1,050 | A Ift
0403-254 | guid foot (white) 2 | (1000) |Screws attached
TRV 2 FANR—H 3T 525
0404-635 SE-EP servo mount spacer 3T 2 (500)
0414280 | 7 B A A ¥ /3 —=M3X26 M2.67% 1 | 525
Cross member M3X26 with M2.6 hole (500)
2500-080 | Brg. 08Xo19X6ZZ 2 (%%88)
M3) v Rk 210
2505-002 M3 nut 20 (200)
W — KU 7 b 315
2505-015 W-type servo mounting nut 10 (300)
7\ A XY IN—M3X26 525
2511003 | 66 member M3X26 2 (500)
APML—=FZ7TOARXIN—=M3X12 35.9 525
2511-034 | gy ight cross member M3X12 95.9 2 (500)
RCAAZ v avNyv bk (Er7r) 525
2513-052 | RC mechanical cushion pad (Pink) ! (500)
RCAGZvariy b (F410) 525
2513-062 | R mechanical cushion pad (Yellow) ! (500)
RCAN 7 v a N F 840
2513-098 RC mechanical cushion band 1 (800)
717 —3X7X14 315
2521070 | coltar 3X7X14 2 (300)
v FNAZ Y 22— M3X5 315
2531002 | go screw M3X5 101 Goo)
Fx v T A7) 2 —M3X6 420
2532-001 |y screw M3X6 101 400
Fv v T AT 2 —M3X22 420
2532-007 Cap screw M3X22 10 (400)
Fyv v T AT 2—M2.6X6 420
2532-039 Cap screw M2.6X6 10 (400)
5o ¥y 7 A7) 2 —M3X10 105
2534-012 Tapping screw M3X10 10 (100)
JERy Y v ¥ v 7 A2 1) 2 —-M2.6X16 525
2537-002 Tapping screw M2.6X16 with washer 10 (500)
[l ¥ ZM3X10 210
2538-001 | countersunk screw M3X10 10 (200)
M ¥ AM3X12 210
2538-003 Countersunk screw M3X12 10 (200)
7 ¥ 2 M3X26 210
2538009 Countersunk screw M3X26 10 (200)
Il ¥ 2M2.6X6 210
2538-012 Countersunk screw M2.6X6 10 (200)

62




0402529 0402-528

2505-006
2505-001
2305-006 # 73 a2 Option
2532-005 Brg.1_i1‘,¥ o
2525.007 _8 | Bearing specifications
A0 }J\ N 2500-051 .
© %2 © ~_ 2506-005
0402-216 2500-062 I B— A\ 2534-005 S
0402-217 | — 1207-031
g’?g 2309:012 : ,, ] 0412-157
(('-'%7 2539-015 =
i ~_ 0412147
2531002/ QiU |
i)
) Nigog
2500-054 -
B 2525007
2506-029
2533-005
0412-146
IN— wix 74 Rl
> bR ) 2T, )
Slide shafts are attached © @ 2500-068
with a nut. 0414.763 4 & , \
(A4 F#hety k) g Pl > 0402-652
M6 nut included with slide shaft > :
2505002 B ( ) /A 22
2505-002 ALBES 2500-068
9, — \ 0402-656

2504-015

0402-712 2534-007

0402-651

0402-712

2524-001

0403-249 0400-653

LN OSECRIH R

\

0402-654

2534-007

0402-712

0402-074

\_0402-644

0404-796

2534-007

.

2532-030

63



* The prices in parentheses are the prices excluding consumption tax.

. - s
21— FNo. % At | g i %
Code No. Particulars Q'ty | Price (S?cn) Remarks
T =T — L3 T L=617 1 1,050 TV AN
0402-074 Tail boom pipe L=617 (1,000) Aluminum base
0402-216 | ZS 7=V /NT ¥ ¥ T Assy 13X 2,625 T—=NLVTL—=FKKNVF—, 2T, FA4arF v Mt
ZS tail housing assembly 1 set (2,500) Tail blade holder, screws, and nylon nuts attached
ZS T —NINT DT 630 A
0402-217 | 73 (4l housing 1 (600) Screws attached
SF7— )17 L—F (L=77) 525
0402-528 | S (ail blade (L=77) 2 (500)
SEF— L7 L— FhLy— 525 PN
0402-529 | SF tail blade holder 2 (500) Screws attached
N T—IWVT7T— LT L —RA L=350 1,050
0402-644 | i1 boom brace L=350 2 (1,000)
F—ILL=vy Nr—RA 12 840
0402-651 | 7431 unit case Tset| (800)
F—V 7= —14T (%7 M) 735
0402-652 | i1 pulley 14T (with shaft) 1 (700)
Sy¥—avlo—novy FL=842CL 1 525
0402-653 | Rudder control rod L=842 CL Lset | (500
x NVT T AT H — IV 1,050
0402-654 | ghuttle plus +2 decal ! (1,000)
0402-656 | Z 1 F7—1 — (BRGf}) 1 1,050 IH v MV 75 ZAZXXEE A T
~% | Guide pulley (bearing attached) (1,000) Compatible with Shuttle Plus ZXX and other models.
0402-712 | RGJEBL 2 X[ 945 [ KPRETS 7o b, 2T, T M i
RG tail fin set 1 set (900) Horizontal tail fin bracket, screws, and nuts attached
_ Sy —arbu—LHA Ftv b 13X 420
0403-249 | 2 udder control guide set 1 set (400)
F—NVT—LTL—AF—3F)98 420
0404-796 | 31 boom brace terminal 98 4 (400)
SDF—LVEvFFL—htv b 13X 1,890
0412-146 | g5 tail pitch plate set 1set | (1,800)
SDF—LVEvyFLAA—Evy k BN 1,050
0412-147 | §p tail pitch lever set Lset | (1.000)
FNE Yy F L= T — 525
0412-157 | 1031 pitch lever collar 1 (500)
F—AVEyFTSL— FRA 525
0414-141 | 141 biteh plate boss 1 (500)
01414 | ZTTVEZFU IS b 15X 525 T EyFTL— b, FTE S
B Tail pitch link set 1 set (500) With tail pitch plate, parallel pin
0414-163 | A7 A Kl ] 420 M6F v b ERIf
~ | Slide shaft (400) With M6 nut shin type
4X8X3FF A NL AT v o = 210
1207-031 | X 8X3F oilless bushing 2 (200)
2500-051 | Brg. p4X¢8X3ZZ 2 (}%88)
1,260
2500-054 | Brg. $6X¢10X3ZZ 2 aA7260)
Brg. p4Xg9X4H A 5 A | 1,260
2500-062 | 35" 54X g9X4H thrust 2 (1.200)
2500-068 | Bre. g5X@13X4ZZ 5 (%,588)
5 4 3 > 7L F564X1020 1,785
2504-015 | Timing belt 564XL020 1 (1.700)
M2F v F 210
2505-001 | V15 nut 20 200)
M35 v F 210
2505-002 | M3 nut 20 (200)
M3F7 410 >F v b 210
2505-006 | \13 1 lon nut 10 (200)
105
2506-005 | FW ¢4Xg6X0.5T 10 a0
525
2506-029 | FW ¢6X@8X0.3T s 2
E-J > Zgl5 105
2507-001 | £ pine 1 10 (100)
I T E 2 2X11.6 315
2509-012 | Grooved parallel pin 2X11.6 2 (300)
75 —6X7X3 525
2521-079 | Collar 6X7X3 2 (500)
M2O v FZ> K 525
2524-001 | \p3 1o end 10 (500)
EX g5 — )L #fF 1,050
2525-007 | EX ¢5 ball with stand 10 (1,000)
v N A2 x— M3X5 315
2531-002 | 5ot 'screw M3X5 10 (300)
] Fy v AL 2— M3X16 10 420
2532-005 Cap screw M3X16 (400)
¥y v TSR 22— M2.6X8 840
2532-030 | cqp screw M2.6X8 10 (800)
J-NH ¥ A M2X8 105
2533-005 | pap-head screw M2X8 20 (100)
F NHH ¥ A M3X12 105
2533-014 | pi; head screw M3X12 20 (100)
oA 2 — M2XI102fEZ 1) T Y 105
2334-005 Tapping screw M2X10 2 slots 10 (100)
Yy EY T A 2 — M3X12 71 105
2534-007 | Tapping screw M3X12 black 10 (100)
HA4 FE M3X6.3 525
2539-015 | Guide pin M3X6.3 2 (500)

64




MEMO

65




MEMO

66




A EOMR—tR\S%t HIROS30 LIMIED

3-3-1 SAKURAGAOKA, FUCHU-SHI,
LREEMHRmEHNES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
HIROB30 TEL:(0847)40-0088(t) FAX:47-6108  TEL :81-:847-40-0088 FAX :81-:847-47-8902

A\ EE Note

OREOABTN—RHE -3 B/M CHBMT 3 L BELEIATVET,

QFBOARICOVTR., MRTFELLICERTHIEFHNET,

QAFRZNABICOVWTHLEHL TSN ETH, A—IFRELATEY ., BHbBhEEBTM
EDZEPBYELEL, T—RLEEIVETEIBBOVWAELET,

@ERUABRICDOVTHERBEICP PHETEREEVDPRETDT, TTHSEEL,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

@The contents of this manual are subject to change without prior notice.

(3Every effort has been made to ensure that this manual is complete and correct. Should there,

however, be any oversights, mistakes or omissions that come to your attention, please inform N P
us. FH24FE7R  FRET

®ltem 3 not withstanding, we cannot be responsible for events related to the operation of your First printing July 2012
model.

HT



